5 TEREX AERIALS

Milwaukee, Wisconsin

CONSTRUCTOR
MODEL AT45

ILLUSTRATED =
PARTS =
CATALOG

FOR MACHINE
SERIAL NUMBER

55
oo
S

Part No. 89-445005 e Revision "0.4" dated Feb. 1996 e



AT-45 CONSTRUCTOR ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS

INTRODUCTION
PRIMARY MACHINE COMPONENT GROUPS

SECTION 1: UNDERCARRIAGE
01.18: UNDERCARRIAGE ASSEMBLY

SECTION 2: SUPERSTRUCTURE
02.26: SUPERSTRUCTURE ASSEMBLY

SECTION 3: BOOM
03.17: BOOM ASSEMBLY

SECTION 4: PLATFORM
04.22: PLATFORM ASSEMBLY
04.46: PLATFORM CONTROL CONSOLE COVER

SECTION 6: VALVE BANK
06.25: GROUND VALVE BANK ASSEMBLY
06.26: PLATFORM VALVE BANK ASSEMBLY

SECTION 7: GROUND CONTROL BOX
07.20: GROUND CONTROL BOX ASSEMBLY
07.21: REMOTE CONTROL PENDANT ASSEMBLY

SECTION 8: ENGINE

08.25: WISCONSIN W4-1770 ENGINE ASSEMBLY
08.26: FORD VSG-413 ENGINE ASSEMBLY
08.27: DEUTZ F3L 1011 ENGINE ASSEMBLY

SECTION 9: PLATFORM CONTROL CONSOLE
09.23: PLATFORM CONTROL CONSOLE

SECTION 11: CYLINDERS
11.06: MASTER LEVEL CYLINDER
11.07: SLAVE LEVEL CYLINDER
11.20: LIFT CYLINDER

11.21: TELESCOPE CYLINDER
11.22: STEER CYLINDER

NEW APR,, 1994



AT-45 CONSTRUCTOR

ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS (CONTINUED)

SECTION 12: PUMPS
12.12: EMERGENCY PUMP ASSEMBLY
12.13: HYDRAULIC PUMP

SECTION 16: HYDRAULIC/ ELECTRIC SWIVEL
16.02: HYDRAULIC SWIVEL

SECTION 19: AXLE
19.10: REAR AXLE
19.11: AXLE DISCONNECT CYLINDER

SECTION 21: PLATFORM ROTATOR
21.02: ROTARY ACTUATOR

SECTION 23: MANIFOLD

23.09: MOTION CONTROL VALVE
23.10: HYDRAULIC MANIFOLD

23.11: STEER AND HIGH SPEED VALVE
23.12: LOW SPEED VALVE

23.13: DIVERTER VALVE

SECTION 24: HYDRAULIC TANK
24.03: HYDRAULIC TANK ASSEMBLY

SECTION 25: FUEL TANK
25.01: FUEL TANK ASSEMBLY

SECTION 26: MOTORS
26.07: SWING MOTOR

26.08: DRIVE MOTOR (FRONT)
26.09: DRIVE MOTOR (REAR)

SECTION 28: SWING REDUCER
28.06: SWING REDUCER

SECTION 29: CONTROLLER
29.08: DRIVE CONTROLLER VALVE
29.09: DRIVE CONTROL HANDLE

SECTION 99: DECALS
99.13: DECALS

NEW APR., 1994



AT-45 CONSTRUCTOR ILLUSTRATED PARTS CATALOG
INTRODUCTION

This lllustrated Parts Catalog is designed to help you identify and order the correct replacement parts for
use on SIMON AT-45 CONSTRUCTOR SELF-PROPELLED AERIAL WORK PLATFORMS. All parts
represented here are manufactured and supplied in accordance with Simon Aerials quality standards. We
recommend that you use GENUINE SIMON AERIALS PARTS to insure maximum SAFETY and
PERFORMANCE.

Prices for all parts listed in this Catalog can be found in a separate Spare Parts Price List. Please contact
Simon Aerials Parts Department for the latest edition of the Spare Parts Price List.

HOW TO USE THIS CATALOG
The Cover Page indicates the specific model or models covered by this Parts Catalog.

The "Table of Contents" pages list the specific sections, pages and page titles that are relevant to this
model, and contained in this Catalog. Only those pages that refer specifically to AT-45 CONSTRUCTOR
machines are included in this Catalog.

The "Primary Machine Component Groups" page illustrates the four major assemblies, along with their
"Section" number.

The Parts Catalog is divided into "Sections”, numbered from 1 through 99. Each section contains the
individual parts that make up a major component, assembly or item. The first four sections (1 through 4)
contain the major assemblies, or "Primary Machine Component Groups". Sections that follow contain
sub-assemblies or components of these "major" assemblies.

If a part number is followed by a plate number in the "SEE SECT." column, refer to the plate indicated for
a further breakdown of components for that part number. Items with indented descriptions are
components of the non-indented item directly above.

When selecting parts for a specific machine, be sure to vei'ify the machine model number, and serial
number or date code (found on the data plate). When ordering parts, always give:

1. Model and Serial Number
2. ltem Part Number and Description
3. Order Quantity

If a part number is not listed for a selected item, please provide this additional information:

4, Parts Plate number, Item Number and Description of the desired item, OR
5. Part Number of the next assembly (Parent Part), if the desired item is not listed.

Some assembled items, such as hydraulic cylinders, may have been supplied by more than one source.
While the assemblies may be able to be used interchangeably, FOR SAFETY'S SAKE, do not mix
components or repair kits. Please confirm the make of the assembly on the unit before ordering or
installing replacement parts.

Left and right-hand, front and rear should be determined as though you are standing at the Platform
Control Console, with the Platform in stowed position (over the non-steering axle). All dimensions are in
inches unless otherwise specified.

SIMON AERIALS INC. reserves the right to change, improve, modify or expand features of its equipment.
Therefore, specifications, models or equipment are subjectto change without notice, and without incurring
obligation to change, improve, modify or expand features of previously delivered units.

All SIMON AERIALS INC. manuals are periodically updated to reflect changes that occur in the
equipment. Please contact Simon Aerials Technical Support Department with any questions you may
have regarding your particular machine, or the availability of more recent manuals.

NEW APR,, 1994



AT-45 CONSTRUCTOR ILLUSTRATED PARTS CATALOG

—
I
I 3 []
|
PLATFORM
SECTION 4
BOOM
SECTION 3 — ;
) — SUPERSTRUCTURE
. — SECTION 2
|
UNDERCARRIAGE
SECTION 1
TITLE PRIMARY MACHINE COMPONENT GROUPS

SIMON AERIALS INC. NI Lol No




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION Qry.
UNDERCARRIAGE ASSEMBLY
3533300 (units without 360° continuous rotation option) 1
3537420 (units with 360° continuous rotation option) 1

3 | 04-035200 | 11.22 CYLINDER, STEER
4 | 06-039900 ADAPTER, "O"-RING TO 37° (6-8 F50X-S)
5 | 08-070400 BEARING, SLEEVE (Bronze, 1" 1.D., 1-1/4" O.D., 1/2" long)

NN =

9 | 07-094300 CAP SCREW, HEX HEAD (1"-8 x 6", Grade 5) 3
10 | 07-090011 NUT, TOP LOCK (1'-8) 3
11 | 08-050000 FITTING, GREASE (1/8", Straight 1

3535910 MOTOR HOUSING ASSEMBLY, FRONT (Left) 1
15 | 2318840 MOTOR HOUSING, FRONT (Right)
2318850

(Bronze, 1" .D., 1-1/4" O.D., 3/4" long) 2
18 | 08-051300 FITTING, GREASE (1/8", 90°) 2
19 | 08-050000 FITTING, GREASE (1/8", Straight) 1

23 | 06-044800 90° ELBOW, STRAIGHT THREAD (8 C50X-S) 1
24 | 06-191900 ADAPTER, "O"-RING TO 37° (6-4 F50X-S) 1
25 | 06-090900 REDUCER/ EXPANDER (10-8 F50G5-S) 1

TITLE UNDERCARRIAGE ASSEMBLY, AT-45 (PLATE 1 OF 3)

"o = 01.18 [SIMON AERIALS INC. v o | o




o ®
)

' with 360° continuous -
: rotation option

Art # BO1.10201E

TITLE

UNDERCARRIAGE ASSEMBLY, AT-45 (PLATE 1 OF 3)

SIMON AERIALS INC.  wcvomn o |

PLATE
NO.

01.18




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
27 | 2192390 PIN, KING (2" x 4-3/16") 4
28 | 08-004200 BEARING, THRUST (2" 1.D., 3-5/8" O.D., 3/16" thick) 2
29 | 07-003098 CAP SCREW, HEX HEAD (1/2'-13 x 4-1/2", Grade 5) 4

32

TITLE

3537150
3537160

02-042800

07-050015
07-062015
02-043400

06-051300
01-217000
07-012100

01-219800
07-096300
10-159000

06-097400
04-037700

3532670
02-040300

UNDERCARRIAGE ASSEMBLY, AT-45 (PLATE 2 OF 3)

oy " e

Liquid ballasted
Foam filled
WHEEL (Steer and drive axle) (16-1/2" x 9-3/4")

== NN

NUT, LOCK (5/16"-18, Grade 5)
WASHER, FLAT (5/16")
AXLE ASSEMBLY, REAR

90° ELBOW, SWIVEL NUT (4 C6X-S)
MOTOR, HYDRAULIC [13.6 in® (223 c.c.)]
CAP SCREW, HEX HEAD (M 12 x 40 mm)

"O"-RING (3-1/4" .D.)
CAP SCREW, HEX HEAD (5/8"-18 x 1-1/4", Grade 5)
SHIM (5/8" 1.D., 1" O.D., .093" thick)

(comes with axle)
ADAPTER, 90° BENT STEM (4 1T3-12-12) (comes with axle)
CYLINDER, AXLE DISCONNECT

Foam filled
WHEEL (Drive axle) (16-1/2" x 9-3/4")
[has 8.735" (222 mm) center hole]

PLATE 11 18 |SIMON AERIALS INC.  cvmn e | 20T




56, 64

31, 32, 33

' with 360° continuous -
rotation option -’ h

52, 53, 54
55

Art # BO1.10201E

TITLE UNDERCARRIAGE ASSEMBLY, AT-45 (PLATE 2 OF 3)

SIMON AERIALS INC. o | ng " TE 01.18




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
56 | 08-069000 |28.06 SWING BEARING 1
57 | 10-126400 LUBRICANT, OPEN GEAR (Caulk tube)
(for use on swing gear teeth) A.R.

07-004137 CAP SCREW, HEX HEAD (5/8"-11 x 4", Grade 8)
(for units with 360° continuous rotation option)
07-061021 WASHER, FLAT (5/8" SAE)

e

06-040000 | ADAPTER, "O"-RING TO 37° (6-10 F50X-S)
11-085700 NIPPLE, PIPE (1/8" x 5-1/2", for swing bearing lubrication)
04-008700 SWIVEL, HYDRAULIC (with 360° continuous rotation option)

06-044700 90° ELBOW, STRAIGHT THREAD (6-8 C50X-S)
2307500 PLATE, HYDRAULIC SWIVEL MOUNTING
07-003098 CAP SCREW, HEX HEAD (1/2"-13 x 4-1/2", Grade 5)

03-037300 SWIVEL ASSEMBLY, ELECTRICAL (12 Volt DC, 15 Amp)
03-045000 REDUCER, ELECTRICAL CONDUIT (3/4" to 1/2")
03-045500 GRIP, CORD (1/2")

2070746 LOCK, ELECTRICAL SWIVEL
2311610 PLATE, SWIVEL LOCK
HOSE KIT, UNDERCARRIAGE (AT-4

03-085200 CABLE, ELECTRICAL (SJO, 2 conductor, #16 AWG)
[Bulk item, order as needed]
20 Ft (6.1 M) required without continuous rotation option

TITLE UNDERCARRIAGE ASSEMBLY, AT-45 (PLATE 3 OF 3)
PLATE 01.18 |SIMON AERIALS INC. v e | o




, with 360° continuous -~
rotation option

|
|
e e e P e

52, 53, 54
55

Art # BO1.10201E

TITLE UNDERCARRIAGE ASSEMBLY, AT-45 (PLATE 3 OF 3)

SIMON AERIALS INC.  cvom s | o PATE 01.18




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
1 2322920 SUPERSTRUCTURE WELDMENT 1
2 | 07-004138 CAP SCREW, HEX HEAD (5/8"-11 x 4-1/2", Grade 8) 23
3 | 07-06102 WASHER, FLAT (5/8" SAE, hardened) 23

CAP, GREASE FITTING (White plastic)
ENGINE ASSEMBLY (Gasoline)
Wisconsin W41770, Air cooled, 35 HP (26.1 Kw)

i —.

'3536870 | Ford VSG-413, Liquid cooled, 42 HP (31.3 Kw) B
ENGINE ASSEMBLY (Diesel)
3537450 Deutz F3L1011, Air cooled, 42 HP (31.3 Kw) 1

[(14) for Wisconsin engine, (16) all others] | 1AR.
11 07-050021 NUT, STOP (5/8"-11) [(7) for Wisconsin engine, (8) all others]} A.R.
12 | 03-010001 BATTERY (700 Amp) 1

16 | 2018274

'ROD, THREADED 2
17 | 07-060016 WASHER, FLAT (3/8" SAE) 4
18 | 07-040016 NUT, HEX (3/8"-16, Grade 5) 6

-—

22 | 01-014002 SEAL KIT, HIGH PRESSURE FILTER

23 | 06-092500 |- REDUCER/ EXPANDER (24-12 F50G5-S) 2
24 | 06-045400 90° ELBOW, STRAIGHT THREAD (12 C50X-S) 1

ST

28 | 10-002600 "WASHER, FENDER (1/2" .D., 2" O.D.) B
20 | 10-086500 WASHER, RUBBER (1/2" I.D., 2" O.D.) 4
30 | 07-050016 NUT, TOP LOCK (3/8"-16, Grade 5) 4

TITLE SUPERSTRUCTURE ASSEMBLY, AT-45 (PLATE 1 OF 4)

FTE 02.26 |SIMON AERIALS INC.  wvowe | ho 3533310




30, 31, 32

103, 104, 105

TITLE SUPERSTRUCTURE ASSEMBLY, AT-45 (PLATE 1 OF 4)

SIMON AERIALS INC.

NEW 08 MAR., 1994

PART
NO.

3533310

PLATE
NO.

02.26




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
32 | 3535570 PANEL ASSEMBLY, GROUND CONTROL 1
33 | 2320840 BRACKET, GROUND CONTROL 1
34 | 03-038100 SENSOR, LEVEL (4.5°, 2 second delay) 1

07-003004
07-050014
07-062014

07-065015
07-062015

3535580

TITLE

01-224900
06-044600
06-079000

o

07-003045
07-062016
07-050016

07-062015
07-050015
01-093500

07-003010
07-062014
07-050014

12.12

A

CAP SCREW, HEX HEAD (1/4"-20 x 7/8", Grade 5)
NUT, HEX LOCK (1/4"-20, Grade 5)
WASHER, FLAT (1/4"

WASHER, LOCK (5/16")
WASHER, FLAT (5/16")
MANIFOLD ASSEMBLY, HYDRAULIC

sy

PUMP, EMERGENCY HYDRAULIC
90° ELBOW, STRAIGHT THREAD (6 C50X-S)
CONNECTOR, SWIVEL NUT (6 F65X-S)

)

CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5)
WASHER, FLAT (3/8")
NUT, HEX LOCK (3/8'-16, Grade 5)

WASHER, FLAT (5/16")
NUT, HEX LOCK (5/16"-18, Grade 5)
VALVE, SOLENOID (Dump valve)

" CAP SCREW, HEX HEAD (1/4"-20 x 2-1/2", Grade 5)

WASHER, FLAT (1/4")
NUT, HEX LOCK (1/4"-20, Grade 5

SUPERSTRUCTURE ASSEMBLY, AT-45 (PLATE 2 OF 4)

PLATE
NO.

02.26

SIMON AERIALS INC.

PART

NEW 08 MAR., 1994 | NO.

3533310




76 thru81 82, 83, 84

71 thru 75

37, 39, 40

TS
. 50thru55

~ O
56,57,58 . F/
\ ~

Art # A02.26002E 45

46, 47, 48, 49

TITLE SUPERSTRUCTURE ASSEMBLY, AT-45 (PLATE 2 OF 4)

SIMON AERIALS INC.  cvewn o | o 3533310 [T 02.26




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
32 | Reference PANEL ASSEMBLY, GROUND CONTROL (continued)
71 3537490 07.20 BOX ASSEMBLY, GROUND CONTROL 1
72 | 07- 003005 CAP SCREW HEX HEAD (1/ "-20 x 1", Grade 5) 4

VALVE, MANIFOLD (Horsepower Ilmlter)'
(used on all machines except with Deutz F3L 1011 engine)
CARTRIDGE._ HORSEPOWERLIMITER VALVE

06-039300 | ADAPTER, "0"-RING TO 37° ( (4 F50X-S)
07-003032 CAP SCREW, HEX HEAD (5/16"-18 x 2-3/4", Grade 5)
07-062015 | WASHER, FLAT (5/16")

TITLE SUPERSTRUCTURE ASSEMBLY, AT-45 (PLATE 3 OF 4)
roT= 02.26 |SIMON AERIALS INC.  cuoue | ko 3533310




76 thru 81 82, 83, 84

37, 39, 40

“ .

"~._ 50thru 55

56, 57, 58 ™~
™~

Art # A0D2.26002E

71 thru 75

46, 47, 48, 49

TITLE SUPERSTRUCTURE ASSEMBLY, AT-45 (PLATE 3 OF 4)

SIMON AERIALS INC.

NEW 08 MAR., 1994

PART
NO.

3533310

"TE 02.26




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
85 | 3536280 24.03 | TANK ASSEMBLY, HYDRAULIC [40 Gal. (151 L) capacity] 1
86 | 10-001800 CAP, HYDRAULIC TANK FILLER 1
87 | 3536290 25.01 | TANK ASSEMBLY, FUEL [35 Gal. (132 L) capacity] 1

07-050015 NUT, TOP LOCK (5/16"-18, Grade 5)
07-062015 WASHER, FLAT (5/16")
REST, UPPER BOOM POST

e

ik

; , &)
07-062016 WASHER, FLAT (3/8")
2322740 COVER, FRONT (right)
2321380 | | COVER, FRONT (left)

&

SCREW, HEX WASHER HEAD
(#12-14 x 1", self drilling, with rubber seal)
'DOOR ASSEMBLY (right)

10-099400 LATCH, DRAW (with latching rod)
07-097000 CAP SCREW, BUTTON HEAD (1/4"-20 x 3/4", Stn. Stl.)
07-050014 NUT, STOP (1/4"-20, Grade 5)

£)
03-066400 TIE, CABLE [20" (508 mm) long]
03-064700 TIE, CABLE [14-1/2" (368 mm) long]
See plate . . PENDANT, REMOTE CONTROL (option)

above electrical controls and valve bank)
07-090156 CAP SCREW, BUTTON HEAD (1/4"-20 x 5/8", stn. stl.)
07-050014 'NUT, HEX LOCK (1/4"-20, Grade 5)

TITLE SUPERSTRUCTURE ASSEMBLY, AT-45 (PLATE 4 OF 4)
PLATE )5 26 |SIMON AERIALS INC.  cven e | i20T 3533310




30, 31, 32

20 thru 25

1
15

4
N Z 2P

16,17,18\|
Pe

103, 104, 105

1
3 \
N
\@ |

~

//r

19

101

TITLE

SUPERSTRUCTURE ASSEMBLY, AT-45 (PLATE 4 OF 4)

SIMON AERIALS INC.  cvown | o 3533310 |fa™ 02.26




PARTS LIST
SEE
ITEM| PARTNO |[SECTION DESCRIPTION QTy.
1 218 5760 BOOM WELDMENT, LOWER
(includes bushings and pin lock collar) 1
218 3980 COLLAR, PIN LOCK (1-1/4") 1

232 3590 CSA standards 2
6 PIN, LOWER BOOM PIVOT (2" x 18-1/4") (Upper end)

8 | 2170300 PIN, KEEPER (3/8" Dia. x 3-5/8" long) 4
9 | 08-041100 RING, RETAINING (2") 8
10 | 2188860 HOSE COVER, LOWER BOOM 1

14 PIN, LIFT CYLINDER (1-1/4" x 8-7/8") (base end)
213 8970 except Canada 1
232 3510

-003 CAP SCREW, HEX HEAD (3/8"-16 x 2-3/4", Grade 5) 1
17 | 07-050016 NUT, STOP (3/8"-16) 1
18 | 2169850 PIN, KEEPER (3/8" Dia. x 3" long) 1

21 08-066300 CAP, GREASE FITTING 10
22 218 6030 MID POST WELDMENT (includes pin lock collars) 1
23 | 2170310 COLLAR, PIN LOCK (29 4

27 | 07-008353 CAP SCREW, SOCKET HEAD (#10-24 x 1", Grade 8) 2
28 | 03-045500 GRIP, CORD (1/2") 1
29 | 218 8940 HARNESS, WIRE (Limit switch) 1

TITLE BOOM ASSEMBLY, AT 45 (PLATE 1 OF 4 ... LO_WER BOOM)
PATE 03.17 [SIMON AERIALS INC. o [no 3533320




Y

U
20, 4 [ /%
9
21 f < —1g 14 / /
Art # A03.17001E o 1 7
20, \ 19
TITLE BOOM ASSEMBLY, AT 45 (PLATE 1 OF 4 ... LOWER BOOM)

SIMON AERIALS INC. s | o 3533320 |fa™ 03.17




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QTY.
32 | 218 3700 BOOM WELDMENT, MIDDLE
(includes bushings, grease fittings and pin lock collar)
33 | 2138900 C(BL.LAR LOCK (1-1/4") 1

218 7180 except Canada 2
232 3570 CSA standards 2
37 PIN, MIDDLE BOOM P 15-1/4") (Upper end)

39 | 08-041100 RING, RETAINING (2") 8
40 | 218 8860 HOSE COVER, MIDDLE BOOM 1
41 07-096400 CAP SCREW, BUTTON HEAD (3/8"-16 x 3/4" 2

Welded to middle boom lift cylinder rod on
Serial No. CDA 00102 through 00116. Ref. C- 2332640)
44 PIN, LIFT CYLINDER (1-1/4" x 10-11/16") (base end)

218 3990 except Canada
232 3560 CSA standards
216 9850 PIN, KEEPER (3/8" D

218 3980

TITLE BOOM ASSEMBLY, AT 45 (PLATE 2 OF 4 ... MIDDLE BOOM)

FETE 03.17 |SIMON AERIALSINC. wvowv s lno 3533320




ISR
| /“’ 0\ 43 p——

47
20, ¥
21

TITLE BOOM ASSEMBLY, AT 45 (PLATE 2 OF 4 ... MIDDLE BOOM)

SIMON AERIALS INC. v | g 3533320 [T 03.17




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QTy.
51 232 2370 BOOM WELDMENT, UPPER BASE 1
52 PIN, UPPER BOOM PIVOT (2" x 11-1/4")
218 7190 | except Canada 1

08-041100
56 | Seeplate..| 11.20 | CYLINDER, UPPER BOOM LIFT 1
57 PIN, LIFT CYLINDER (1-1/4" x 6-5/16") (base end)

218 3990 except Canada 1
232 3560 CSA standards 1
59 | 216 9850 PIN, KEEPER (3/8" Dia. x 3" long) 2

63 | 07-003088 CAP SCREW, HEX HEAD (1/2"-13 x 1-3/4", Grade 5) 4
64 | 07-062018 WASHER, FLAT (1/2") 8

65 | 07-058400 'NUT, LOCK (1/2"-13, Grade 8) 4

st

232 3500 CSA standards 1
68 PIN, TELESCOPE CYLINDER (1-1/4" x 4-7/8") (rod end)
213 9020 except Canada 1

07-017043 , BU
72 | 07-062016 WASHER, FLAT (3/8") 8
73 | 07-050016 NUT, STOP (3/8"-16) 8

gt

77 | 07-003084 CAP SCREW, HEX HEAD (1/2"-13 x 7/8", Grade 5) 10
78 | 07-003086 CAP SCREW, HEX HEAD (1/2"-13 x 1-1/4", Grade 5) 2
79 07-065018 WASHER, LOCK (1/2") 12

TITLE BOOM ASSEMBLY, AT 45 (PLATE 3 OF 4 ... UPPER BOOM)

PUATE  03.17 |SIMON AERIALS INC. oo |Ro " 3533320




98 thru 103

77,79, 80

104, 105, 106

\ ?
-

A}

Art # A03.17003E

TITLE BOOM ASSEMBLY, AT 45 (PLATE 3 OF 4 ... UPPER BOOM)

SIMON AERIALS INC.

REV. 06 MAY, 1995

" 3533320

No. . 03.17




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
83 PIN, MASTER LEVEL CYLINDER (1-1/4" x 4-15/16")
218 3990 (base end) except Canada 1
232 3560 (base end) CSA standards 1

85 [ 2169850 “PIN, KEEPER (3/8" Dia. x 3" long) 2
86 PIN, SLAVE LEVEL CYLINDER (1-1/4" x 7-3/16") (base end)
213 8990 except Canada 1

232 3520 CSA standards 1
88 08-040700 RING, RETAINING (1-1/4") 8
89 PIN, PLATFORM PIVOT (1-1/4" x 9-5/8")

08-040700 RING, RETAINING (1-1/4") 2
07-003052 CAP SCREW, HEX HEAD (3/8"-16 x 2-3/4", Grade 5) 3
07-05001

sesstscon

97 | 07-062014 WASHER, FLAT (1/4") 1
98 | 01-012800 VALVE, PRESSURE REDUCING (100-3000 PSI, 10 GPM)
(Valve is pre-set to and stamped "2300 PSI") 1

' 102| 06-090300 REDUCER/ EXPANDER (6-4 F50 G5-S) (Port "3") 1
103| 06-048300 RUN TEE, STRAIGHT THREAD (4 R50X-S) (Port "3") 1
104/ 07-003008 CAP SCREW, HEX HEAD (1/4"-20 x 1-3/4", Grade 5) 2

108| 03-066400 TIE, CABLE (20" [508 mm] long) 33
109| 03-085900 CABLE, ELECTRICAL (SJO, 3 conductor, #12 AWG)
Bulk item, order as needed. 67 Ft [20.4 M] used here)

TITLE BOOM ASSEMBLY, AT 45 (PLATE 4 OF 4 ... UPPER BOOM)

MATE  03.17 |SIMON AERIALS INC. oo s | ko 3533320




77,79, 80

98 thru 103
104, 105, 106

Art # A03.17003E

TITLE BOOM ASSEMBLY, AT 45 (PLATE 4 OF 4 . .. UPPER BOOM)

SIMON AERIALS INC.  wowve|ng 3533320 %2 03.17




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QrTy.
PLATFORM ASSEMBLY:
With Full Hydraulic contro!l system:
353 3340 30" x 60" (.76 M x 1.52 M)

55

FORM WELDMEN
With Full Hydraulic control system:
232 5630 30" x 60" (.76 M x 1.52 M)

3| 2041724 PIVOT, DOOR 1
4 | 2076577 BAR, LATCH
5| 2041649 | SPACER, LATCH BAR PIVOT

e

ot oz

9| 2108380 SPACER 1
10 | 07-003043 CAP SCREW, HEX HEAD (3/8"-16 x 3/4", Grade 5) 1
11 07-003096 CAP SCREW, HEX HEAD (1/2"-13 x 3-3/4", Grade 5) 1

15 07-003053 CAP SCREW, HEX HEAD (3/8"-16 x 3", Grade 5) 2
16 07-062016 WASHER, FLAT (7/16") 4
17 | 07-050016 NUT, HEX LOCK (3/8"-16, Grade 5) 2

21 | 03-045000 BUSHING, REDUCER (3/4" to 1/2") 1
22 | 03-063300 GRIP, CORD (90°, 1/2", sealing) 1
23 | 03-085700 CABLE, ELECTRICAL (SJO, 4 conductor, #16 AWG)

26 | 03-439000 TIE, CABLE [3-5/8" (92 mm) long] 5
27 | 07-003004 CAP SCREW, HEX HEAD (1/4"-20 x 7/8", Grade 5) 3
28 | 07-065014 WASHER, HELICAL LOCK (1/4") 3

TITLE PLATFORM ASSEMBLY (PLATE 1 OF 3)
ro.= 0422 |SIMON AERIALS INC. s o | or




With Electro-Proportional Controls

! With Full Hydraulic Controls
' 53,54

Art # A04.22001E

TITLE PLATFORM ASSEMBLY (PLATE 1 OF 3)

SIMON AERIALS INC.  ccvcorm s | LoRT PLATE 04,22




PARTS LIST
SEE
ITEM|{ PARTNO [SECTION DESCRIPTION QTy.
29 | 03-062100 BOX, DUPLEX OUTLET 1
30 | 03-067000 OUTLET, DUPLEX (125 Volt AC, 20 Amp) 1
| 31 03-062200 COVER, DUPLEX OUTLET (Weatherproof) 1

3525
36 | 02-023700 | 21.02 ACTUATOR, ROTARY
37 | 06-044300 90° ELBOW, STRAIGHT THREAD (4 C50X-S)

41 | 07-062015 WASHER, FLAT (5/16") 2
42 | 2177770 TUBE ASSEMBLY, HYDRAULIC ROTATOR 2
43 | 06-044400 90° ELBOW, STRAIGHT THREAD (4-6 C50X-S) 2

47 CONSOLE ASSEMBLY, PLATFORM CONTROL 1
353 6740 with Full Hydraulic controls
354 0020 with Electro-Proportional controls

50 | 07-062014 WASHER, FLAT (1/4") (with Full Hydraulic controls)
07-062016 WASHER, FLAT (3/8") (with Electro-Proportional controls)
51 07-050014 (wi Hydraulic controls)

54 | 2322990 ,
55 | 2319790 RAIL, GRAB [8-1/2" (216 mm) high] 1
56 | 11-085200 BOX, TECHNICAL MANUAL STORAGE 1

59 10-007200 DECAL, "DISENGAGE LOCKPIN.. .. 1
60 10-147400 PLACARD, PLATFORM LEVEL AND ROTATE CONTROLS 1
61 10-139800 DECAL, "OPERATOR'S MANUAL ENCLOSED" 1

TITLE PLATFORM ASSEMBLY (PLATE 2 OF 3)

PLATE 04.22 [SIMON AERIALS INC. oo | oo




With Electro-Proportional Controls

With Full Hydraulic Controls

Art # A04.22001E

TITLE PLATFORM ASSEMBLY (PLATE 2 OF 3)

SIMON AERIALS INC.  wcvoomm o | LoRT PLATE 04 22




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
62 10-148300 DECAL, "Platform capacity 500 Lbs (225 Kg)"
(4-1/2" [114 mm] wide) 2
63 10-145300 DECAL, "Platform capacity 500 Lbs (225 Kg)"

65 | 10-126800 DECAL, STRIPE ([4] Orange stripes, 3-3/4" [95 mm] wide)
Bulk item, order as needed) 410 Ft [3.05 M] used here) AR.

353 8970 with Electro-Proportional control system

The following items are not part of the Platform Assembly:

233 8500 with Electro-Proportional control system
69 07-029365 SCREW, HEX WASHER HEAD
(#12 x 1", Self drilling, with rubber seal) 6

213 8980 except Canada 1
232 3520 CSA standards 1
72 03-064700 TIE, CABLE [14-1/2" (37 mm) long] 10

76 10-033900 LANYARD, SAFETY BELT (option) 1

The following optional items are not shown:

233 1760 04.45 with Electro-Proportional controls
78 10-116900 COVER, CONTROL CONSOLE (Vinyl cloth)
79 10-163800 STUD, BUTTON SNAP (Stainless steel) (for vinyl cover)

TITLE PLATFORM ASSEMBLY (PLATE 3 OF 3)

fo'- 04.22 |SIMON AERIALS INC.  sowns | R




With Electro-Proportional Controls

! With Full Hydraulic Controls
30 ' 53,54

8—y

18 thru 26

At # A04.22001E

TITLE PLATFORM ASSEMBLY (PLATE 3 OF 3)

SIMON AERIALS INC.  vcn o | o "ATE 04,22




QTY.

~-—

DESCRIPTION
PLATFORM CONTROL CONSOLE

PARTS LIST

b

COVER

SEE
SECTION

PART NO
232 3800

07
10

ITEM

1

ing)
232 4050

self tapp

PART
NO.

24 x 1/2"

REV. 23 MAR,, 1995

HEX WASHER HEAD (#10

DRAW

b}

SCREW
LATCH

SIMON AERIALS INC.

PLATFORM CONSOLE COVER, AT SERIES (FULL HYDRAULIC)

102300
030100

04.46

2
TITLE
PLATE
NO.




o,
"
o,

T3

o

e = = A= —

o,
o,
“Su,
.,

Art # AQ4.46001E

TITLE

PLATFORM CONSOLE COVER, AT SERIES (FULL HYDRAULIC)

SIMON AERIALS INC.

REV. 23 MAR., 1995

PART
NO.

232 4050

PLATE

no. 04.46




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
1 01-212900 VALVE BANK ASS’Y., PLATFORM CONTROL (5 Spool) 1
2 | 01-212201 INLET SECTION, 3 SPOOL 1
3 | 01-098404 OUTLET SECTION, 2 SPOOL 1

g

6 POPPET, LOAD CHECK T

7 SPRING

8 PLUG, HEX HEAD 1
()

12 BOLT, HEX HEAD (1/4

-
13 BOLT, HEX HEAD (1/4"-20 x 3", Grade 5) 2
14 WASHER, SPLIT LOCK (1/4") 4

18 SCREW 2
19 WASHER 1
20 | - - SPRING, RETURN 1

5 :
24 | 01-098402 BLOCK, PIVOT

25 | 01-098403 PIN, CLEVIS

26 | 01-098413 C-HOOK 1

30 | 01-098412 PIN, COTTER 3
31 01-212901 ROD, HANDLE [8" (203 mm) long] 1
32 | 01-098407 KNOB, BALL (Plastic) 1

TITLE GROUND VALVE BANK ASSEMBLY, 5 SPOOL (PLATE 1 OF 2)

FATE 06.25 |SIMON AERIALS INC. v | Ro 3536730




000 -

e o e e e i Art # A0B.25001E

TITLE GROUND VALVE BANK ASSEMBLY, 5 SPOOL (PLATE 1 OF 2)

SIMON AERIALS INC. v | mo 3536730 [%a™ 06.25




PARTS LIST

SEE

ITEM| PARTNO [SECTION DESCRIPTION Qry.
The following items are not included as part of valve bank
01-212900, but are a part of valve bank assembly 3536730:

(7.5 L per minute, pressure compensated) 3
37 | 01-098703 VALVE ASSEMBLY, FLOW CONTROL
10 L per minut ted 4

41 | 06-039900 ADAPTER, "0"-RING TO 37° (6-8 F50X-S) 2
42 | 06-040000 ADAPTER, "0"-RING TO 37° (6-10 F50X-S) 2
~ 06-197700 MALE CONNECTOR, SWIVEL NUT (6 F6X-S) 1

et

46 | 06-040300 ADAPTER, "0"-RING TO 37° (8-10 F50X-S) 1
47 | 06-207800 ADAPTER, SWIVEL NUT (8 F65X-S) 1
48 | 01-068200 VALVE, CHECK (Pilot operated) 1

52 | 07-003450 SCREW, HEX HEAD (5/16"-24 x 3/4") 4
53 | 07-065015 WASHER, SPLIT LOCK (5/16") 4
54 | 07-062015 WASHER, FLAT (5/16") 4

TITLE GROUND VALVE BANK ASSEMBLY, 5 SPOOL (PLATE 2 OF 2)

"o TE 06.25 |SIMON AERIALS INC. v (o 3536730




@@

—
HANDLE KIT

|
|
—_——

Art # AQ6.25001E

TITLE GROUND VALVE BANK ASSEMBLY, 5 SPOOL (PLATE 2 OF 2)

SIMON AERIALS INC.

NEW 14 MAR., 1994

PART 3536730

"TE06.25




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
1 01-216300 VALVE BANK, PLATFORM CONTROL (7 Spool)
[(3) Flow Control Valves (item 5, see illustration for location)
must be removed for this application] 1

51 01-098410 VALVE ASSEMBLY, FLOW CONTROL (5 L per minute,
pressure compensated) (must be removed) 3
6 VALVE KIT, LOAD CHECK 7

10 | O-RING (also part of Seal Kit, item 35) 1
11 | 01-098415 TUBE ASSEMBLY, FEEDER (3/4" O.D.) 4
12 | 01-098416 TUBE ASSEMBLY, FEEDER (11/16" O.D.) 2

16 NUT, HEX (1/4"-20, Grade 5) 4
17 SPRING CENTER KIT 7
18 CAP, END 1

22 SPACER 1
23 BOLT, SHOULDER 1
24 | 01-098901 HANDLE KIT [with 5" (127 mm) long handle] 2

| 27 | 01-098413 C-HOOK 1
28 01-098414 LINK (used on two spools at each end) 1
29 | 01-098411 WASHER, FLAT (fo t ols not using link) 1

01-098503 ROD, HANDLE [5-3/4" (146 mm) long] 1
33 | 01-098407 KNOB, BALL (Plastic) 1
34 | 01-098408 NUT, JAM 1

T'f'-E | PLATFORM VALVE BANK ASSEMBLY, 7 SPOOL (PLATE 1 OF 2)
PLATE 06.26 |SIMON AERIALS INC. oo | 3536840




I
!
I
I
I
|
|
I
|
I
I
I
|
|
I
|
I
!
|

TITLE PLATFORM VALVE BANK ASSEMBLY, 7 SPOOL (PLATE 1 OF 2)

SIMON AERIALS INC.

NEW 2 MAR., 1994

PART
NO.

3536840

PLATE
NO.

06.26




PARTS LIST

SEE

ITEM| PARTNO |SECTION DESCRIPTION QTY.
The following items are not included as part of valve bank
01-216300, but are a part of valve bank assembly 3536840:

(7.5 L per minute, pressure compensated) 3
38 | 01-098703 VALVE ASSEMBLY, FLOW CONTROL
(10 L per minute, pressure compensated) 4

42 | 2144690

FITTING, ORIFICED (Modified 4-8 F50X-S) 2

43 | 06-090800 REDUCER/ EXPANDER (10-6 F50 G5-S) 1

44 | 06-048500 RUN TEE, MALE "O"-RING (6 R50X-S) 1
‘ : ()

TITLE PLATFORM VALVE BANK ASSEMBLY, 7 SPOOL (PLATE 2 OF 2) |
PATE  06.26 |SIMON AERIALS INC. cvowe |no 3536840




37, 39

Art # AOS.26002E

36, 39
/|

Plugged
46

SPRING CENTER KIT |

. [

17

Art # A06.26001E I SEAL KIT

TITLE PLATFORM VALVE BANK ASSEMBLY, 7 SPOOL (PLATE 2 OF 2)

SIMON AERIALS INC.  wcoum | o’ 3536840 |ha™™ 06.26




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
1 2310430 ELECTRICAL BOX, GROUND CONTROL 1
2 | 2196530 SUB PLATE, MOUNTING 1
3 | 10-144300 | DECAL, GROUND CONTROL - _ 1

|
GAUGE, OIL PRESSURE (12 Volt DC, 0 to 100 PSI)

7 | 03-492400 1
8 | 01-225700 "O"-RING (Meter seal to panel)
9 | 03-024000 BREAKER, CIRCUIT

12 | 01-037400 "O"-RTNG (.351" O.D., .072" thick) 1
13 03-437300 BLOCK, CONTACT (Normally closed) 1
14 | 03-454900 » BASE, CONTACT BLOCK 1

17 | 03-496100 SWITCH, KEY OPERATED (3 position) (includes two keys) T
18 | 03-496200 BLOCK, CONTACT (Normally open) 2
19 | 03-496300 | BLOCK, CONTACT (Normally closed) 1

? o ;
23 | 03-402600 SEAL, SWITCH BEZEL 2
24 | 10-151000 CAP, VINYL (Black) 2
o5 | SWITCH, TOGGLE (with "Dual fuel” option) 1

TITLE GROUND CONTROL BOX ASSEMBLY (PLATE 1 OF 2)

FATEG7.20  |SIMON AERIALS INC. cvmwn o (o 3537490




Swews] | 90 21, 23, 24

6,8 58

ernize

H\@

2lz)e)

e /
/

S g—N[’c@@@ e8| |ea| |FE[ e

=Ty Sl S ==
olbioolobnnibololoioico] JQ oo
STelalols pololsleale s lels lo@lals[s]o S 3 S 178
Do eele oouuuoo{o SO0 O[OROIO] OO} =

S
einmn

C=JEd
=
o]

BER R
.
-
20,22, 2

/ /
/
3/ / 9,10 20, 21, 23

11,12,13,14 17,18,19

Art # A07.20001E

TITLE

GROUND CONTROL BOX ASSEMBLY (PLATE 1 OF 2)

SIMON AERIALS INCI NEW 29 MAR., 1994

PART
NO.

3537490

"R 07.20




PARTS LIST
SEE
ITEM| PARTNO |[SECTION DESCRIPTION Qry.
27 03-051700 RAIL, TERMINAL [1 M (39.4") long section, must be cut to fit]| A.R.
28 MACHINE SCREW, PAN HEAD (#6-32) 6
29 NUT, HEX LOCK (#6-32) 6

Usage and quantity of the following items may vary
with options or application:

)3-05
35 03-05

i

?600 SOCKET, RELAY (Single pole, snap mount) AR.
36 | 03-066200 BLOCK, TERMINAL (25 Amp, for #12 Gauge wire) AR.
37 | 03-039100 BLOCK, TERMINAL (Grounding, for #12 Gauge wire) A.R.

L)

41 | 03-707200 BAR, JUMPER (4 pole) (Quad line jumper) AR.
42 | 03-037200 GRIP, CORD (1/2", sealing) AR.
43 | 08-055500 NUT, CONDUIT LOCK (1/2") AR.

47 | 03-064000 TIE, CABLE [7.4" (188 mm) long] AR.
48 | 03-064100 MOUNT, CABLE TIE AR.

‘T'T'-E GROUND CONTROL BOX ASSEMBLY (PLATE 2 OF 2)
P TEQ07.20  |SIMON AERIALS INC. s | ot 3537490




2
34, 35
— I .
“ O L@J@J@JL@J:{%H%H%H%
39, 40 [///‘/ @ @E@
41 \ @”@@”@%@@ ol (@8] e |2 |k

CiSio
B

31, 33

27, 28,

29, 30

___._.___/—L\®

/ 27, 28, 29, 30

a7

27, 28, 29, 30

34, 35

45, 46

Art # A07.20001E

TITLE GROUND CONTROL BOX ASSEMBLY (PLATE 2 OF 2)
SIMON AERIALS INC.  comwn | 3537490 |na 't 07.20




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION QTY.
1 2193970 BOX, CONTROL (drilled, includes cover) 1
2 | 03-020500 SWITCH, TOGGLE (Steer) (Three position,
momentary contact, single pole, double throw) 1

—

momentary contact, double pole, double throw)
5 03-497900 SEAL, PANEL

6 10-131500 DECAL, REMOTE CONTROL PENDANT 1
2 )

2

10 | 03-446100 CABLE, ELECTRICAL (18 AWG, 10 conductor)
[6' (1.83 M) needed for this application] A.R.
11 | 03-041700 GRIP, CORD (3/8", sealing) 1

15 | 03-064100 MOUNT, CABLE TIE (adhesive backed) 1

TITLE PENDANT ASSEMBLY, REMOTE CONTROL

NoTE 07.21 |SIMON AERIALS INC.  wcwswn s |no 3529370




10

11,12

!
iar/.ERs.E

)

>/7,8,9

4,5

ART # C06.06001E

TITLE PENDANT ASSEMBLY, REMOTE CONTROL

SIMON AERIALS INC.

NEW 15 MAR., 1994

PART
NO.

3529370 (o't 07.21




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
3533360 ENGINE GROUP (Wisconsin W4-1770 Gasoline) 1
3536850 ENGINE GROUP (Wisconsin W4-1770 Dual fuel) 1

09-006700

09-021000

2199740
2150280
07-003069

01-206900
07-004127

07-065021

06-045600
06-044700

~ 06-191900

24
25
26

2141550
07-092800
07-092900

07-075414

35 HP (26 Kw), 1.77 L gasoline powered 1
35 HP (26 Kw), 1.77 L dual fuel (shown) 1

Note: Engine output shaft must be shortened

ADAPTER, PUMP
BRACKET, THROTTLE SOLENOID
CAP SCREW, HEX HEAD (7/16"-14 x 2", Grade 5)

PUMP, HYDRAULIC
CAP SCREW, HEX HEAD (5/8"-11 x 1-1/2", Grade 8)
WASHER, HELICAL LOCK (5/8"

90° ELBOW, STRAIGHT THREAD (12-16 C50X-S)
90° ELBOW, STRAIGHT THREAD (6-8 C50X-S)
RING TO 37° (6-4 F50X-S)

BRACKET, CHOKE
CAP SCREW, SOCKET HEAD (#8-32 x 1/2", Grade 8)
~WASHER, INTERNAL TOOTH LOCK (#8)

ROLL PIN (1/8" x 1)

TITLE ENGINE ASSEMBLY, WISCONSIN W4-1770 (PLATE 1 OF 4)
PATE 08.25 | SIMON AERIALS INC. wcvcsumrion |




Art # A08.26002E

™~
61, 62,
K 63
56, 57, 58

46 47, 48, 49

12;
16 thru 23

TITLE ENGINE ASSEMBLY, WISCONSIN W4-1770 (PLATE 1 OF 4)

SIMON AERIALS INC.

NEW 05 MAY, 1994

PART
NO.

o T=08.25




PARTS LIST

Sty
07-050009
2107940
07-011334

07-003004
07-060014
07-050014

07-062009
07-050011
07 003002

07-060014

07-047114

03-051300
5 ‘?

07-050014 |

03-467500

07-050014

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
31 09-052200 SENDER, OIL PRESSURE GAUGE (0-100 PSI) 1
32 08-074000 CHAIN, BEAD (#13) (for throttle lever)

(Bulk item, order as needed. 5 balls required here

NUT, HEX LOCK (#8-32, Grade 5)
NUT, COUPLING (1/4"-28, modified)
MACHINE SCREW, ROUND HEAD (#6-32 x 3/4"

CAP SCREW, HEX HEAD (1/4-20 x 7/8", Grade 5)
WASHER, FLAT (1/4" SAE)
NUT, HEX LOCK (1/4'-20, Grade 5)

WASHER, FLAT (#8)
NUT, HEX LOCK (#10-24, Grade 5)
CAP SCREW, HEX HEAD (1/4-20 x 5/8", Grade 5)

WASHER, FLAT (1/4" SAE)
NUT, JAM (1/4"-28, Grade 5)
RELAY, SOLENOID (Single pole, single throw,

uT, (1/4"-20, Grade 5)
RELAY CHOKE (Single pole, single throw,
12 Volt DC, normally open, sealed)

NUT, HEX LOCK (1/4"-20, Grade 5) (gas only)

TITLE ENGINE ASSEMBLY, WISCONSIN W4-1770 (PLATE 2 OF 4)
PLATE 08.25 |SIMON AERIALS INC.  cvesumrss [1o




Art # AD8.25002E

12;

16 thru 23

56, 57, 58

47, 48, 49

TITLE ENGINE ASSEMBLY, WISCONSIN W4-1770 (PLATE 2 OF 4)

SIMON AERIALS INC.

NEW 05 MAY, 1994

PART
NO.

PLATE
NO.

08.25




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
64 03-468700 STRIP, TERMINAL (Barrier type, 14 contact) 1
65 | 2301530 BRACKET, TERMINAL STRIP [4-1/2" (114 mm) high] 1
1

75
76
77

TITLE

07-011344
07-050009

11-050021
03-488700
2326910

03-088400

03-455300

03 466300

03-066900

BRACKET TERMINAL STRIP [7" (178 mm) high

MACHINE SCREW, PAN HEAD (#8-32 x 3/4", Grade 2)
NUT, HEX LOCK (#8-32, Grade 5)

__CABLE, BATTERY [Black, 9-3/4"

eburoetts

90° STREET ELBOW (1-1/4")
LOCK NUT, CONDUIT (1-1/4")
MUFFLER ASSEMBLY

WIRE, ELECTRICAL (Black, #1‘AWG) (Bulk item)
[4 Ft (1.2 M) required this application]

 WIRE, ELECTRICAL (Black, #10 AWG stranded

 WIRE, ELECTRICAL (Red #10 AWG stranded)
(Bulk item) [6 Ft (1.8 M) required this application]
LOOM, WIRE (1/2") (Bulk item, order as needed.

ENGINE ASSEMBLY, WISCONSIN W4-1770 (PLATE 3 OF 4)

PR 08.25

SIMON AERIALS INC.

PART

NEW 05 MAY, 1994 | NO.




78

77

SELLLRIKR
IONOEEIIIIN
RLLLLLLLKS

JERRLLLRR
ALK

Art # A08.25001E

ENGINE ASSEMBLY, WISCONSIN W4-1770 (PLATE 3 OF 4)

TITLE

08.25

PLATE
NO

PART
NO

NEW 05 MAY, 1994

SIMON AERIALS INC.




PARTS LIST
SEE

ITEM PART NO SECTION DESCRIPTION QTy.
The following items are not part of the Engine Assembly, but
are included with the Engine Group (see Plate 1):

07-058400 | NUT, HEX LOCK (1/2'-13, Grade 8
2323090 PLATE, ENGINE MOUNTING
07-003046 CAP SCREW, HEX HEAD (3/8'-16 x 1-1/4", Grade 5

e

(Not shown. Mounts to ground control station.)
HOSE, SUCTION (1-1/2") [Bulk item, order as needed.
24" (61 cm) required this application]

09-004600 | | CLAMP, HOSE (Fuel line) (5/8
07-003022 CAP SCREW, HEX HEAD (5/16"-18 x 5/8", Grade 5)
(to mount air cleaner to mounting bracket)

i
(to mount air cleaner to mounting bracket)
HOSE, FLEX (2") [Bulk item, order as needed.
34" (86 cm) required this application]

TITLE ENGINE ASSEMBLY, WISCONSIN W4-1770 (PLATE 4 OF 4)
FATE 08.25 | SIMON AERIALS INC. wcvcsurie | o




TITLE ENGINE ASSEMBLY, WISCONSIN W4-1770 (PLATE 4 OF 4)

SIMON AERIALS INC.

NEW 05 MAY, 1994

PART
NO.

PTE08.25




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
3536860 ENGINE GROUP (Ford VSG-413 Gasoline)
3536870 ENGINE GROUP (Ford VSG-413 Dual fuel)

09-037900 42 HP (31 Kw), 1.3 L gasoline fueled 1
09-038000 42 HP (31 Kwj), 1.3 L dual fuel 1
3 | 2325460 PANEL, ACCESSORY 1

3

0

6 | 07-060014 WASHER, FLAT (1/4' SAE) 2
7 | 07-050014 NUT, HEX LOCK (1/4'-20, Grade 5) 2
8 | 03-467500 RELAY, CHOKE (Single pole, single throw, 12 Volt DC,

11 | 07-011334 ACHINE SCREW, ROUND HEAD (#6-32 x 3/4 o
12 | 07-050007 NUT, STOP (#6-32, Grade 5) 2
| 13 | 07-062009  WASHER, FLAT (#8 | _‘ 1

17 | 06-084600 90° ELBOW, FEMALE PIPE THREAD (1/8 DD-S) 1
18 | 06-199300 FITTING, COMPRESSION (68 CA-3-4)
(Straight, 3/16" tubing to 1/8" NPT) 1

22 | 06-198700 FITTING, COMPRESSION (68 CA-3-4)
(Straight, 3/16" tubing to 1/4" NPT) 1
23 | 05-082200 TUBING (Omg line) (3/16") (Bulk item, order as needed.)

26 S , E RETURN 1
27 | 07-075414 ROLL PIN (1/8" x 1") 1
28 | 2146700 BRACKET, THROTTLE CYLINDER 1

TITLE ENGINE ASSEMBLY, FORD VSG-413 (1.3 L) (PLATE 1 OF 3)

PLATE 0826 |[SIMON AERIALS INC. s, i | HoRT




THE ILLUSTRATION FOR
THIS ENGINE IS NOT
AVAILABLE AT THIS TIME.

TITLE ENGINE ASSEMBLY, FORD VSG-413 (1.3 L) (PLATE 1 OF 3)

SIMON AERIALS INC.  «cveowm | ma

PLATE
NO.

08.26




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTYy.
32 | 2325880 ARM, THROTTLE LINK 1
33 | 07-003004 CAP SCREW, HEX HEAD (1/4-20 x 5/8", Grade 5) 2
34 | 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5) 2

38
39

40

TITLE

09-039600
07-003049
07-050016

09-000405
06-198600

07-065011
07-062009
07-060014

07-065016
03-074000

01-206900
07-004127
07-065021

07-065018
06-202100
06-045600

12.13

CYLINDER (Chicago SC-12-2V) 1
CAP SCREW, HEX HEAD (3/8"-16 x 2", Grade 5)
NUT, STOP (3/8"-16, Grade 5) 1

VALVE, ENGINE SOLENOID (Skinner) (Throttle advance)
FITTING, COMPRESSION (169 CA-3-4)
(90°, 3/16" tubing to 1/4" NPT)

WASHER, HELICAL LOCK (#10)
WASHER, FLAT (#8)
WASHER, FLAT (1/4" SAE)

WASHER, HELICAL LOCK (3/8")
CABLE, BATTERY
[Black, 9-3/4" (24.8 cm) long, 3/8" lugs]

PUMP, HYDRAULIC
CAP SCREW, HEX HEAD (5/8"-11 x 1-1/2", Grade 8)
WASHER, HELICAL LOCK (5/8")

WASHER, HELICAL LOCK (1/2")
FITTING, FLANGED (4 bolt SAE #1, LI-16-16S-30)
90° ELBOW, STRAIGHT THREAD (12-16 C50X-S)

ENGINE ASSEMBLY, FORD VSG-413 (1.3 L) (PLATE 2 OF 3)

PLATE 08.26 [SIMON AERIALS INC.  cvmwn e | oy




THE ILLUSTRATION FOR
THIS ENGINE IS NOT
AVAILABLE AT THIS TIME.

TITLE ENGINE ASSEMBLY, FORD VSG-413 (1.3 L) (PLATE 2 OF 3)

SIMON AERIALS INC.  cvonmnssoe| g

PLATE
NO.

08.26




PARTS LIST

ITEM

PART NO

SEE
SECTION

DESCRIPTION

QTYy.

~ 07-050016

5

TITLE

07-004094
07-004095
07-061018

2326120
No Part #

g

2326320
09-015400
10-003800

01-215700

05-085000

09-004600
03-088300

The following items are not part of the Engine Assembly, but

are included with the Engine Group:

CAP SCREW, HEX HEAD (1/2"-13 x 3-1/4", Grade 8)
CAP SCREW, HEX HEAD (1/2"-13 x 3-1/2", Grade 8)
WASHER, FLAT (1/2", hardened)

NUT, HEX LOCK (3/8"-16, Grade 5
ADAPTER, MANIFOLD FLANGE
ATTACHING PARTS, ADAPTER (come with engine)

PIPE, EXHAUST
CLAMP, MUFFLER (2")
CAP, RAIN (2")

VALVE, MANIFOLD (Horsepower limiter)
(Not shown. Mounts to ground control station.)
HOSE, SUCTION (1-1/2") [Bulk item, order as needed.

(102 cm) required this appllcatloh]
CLAMP, HOSE (Fuel line) (5/8")
WIRE, ELECTRICAL (Blue, #14 AWG) (Bulk item)

WIRE, ELECTRICAL (Red, #10 AWG stranded) (Bulk item)
[2 Ft (61 cm) required this application]

ENGINE ASSEMBLY, FORD VSG-413 (1.3 L) (PLATE 3 OF 3)
PATE 08.26 |SIMON AERIALS INC.  wcvzeumn. x| o




THE ILLUSTRATION FOR
THIS ENGINE IS NOT
AVAILABLE AT THIS TIME.

TITLE ENGINE ASSEMBLY, FORD VSG-413 (1.3 L) (PLATE 3 OF 3)

SIMON AERIALS INC. vz o] o

PLATE
NO.

08.26




PARTS LIST

16 06-199300
17 09-052200
18 | 05-081900

21 06-084600
22 06-199300

26 | 07-066006
27 | 07-060016
28 | 03-068000

32 | 07-003002
33 | 07-060014
34 | 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5)

TITLE

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
3537450 ENGINE GROUP (Deutz F3L 1011)
1] 3531230 ENGINE ASSEMBLY (Deutz F3L 1011 1

03-469400 SOLENOID, THROTTLE (does not include module)
03-456803 MODULE, THROTTLE SOLENOQOID
03-469403 ROD, LINKAGE

2305190
07-

SRR

09-006500 " MOUNT, ENGINE

BRACKET, MOUNTING (Oil pressure sending unit)

03004 AP SCREW

WASHER, LOCK (10 mm)
WASHER, FLAT (3/8", SAE)

BLOCK, TERMINAL (10 station)

WASHER, FLAT (1/4" SAE)

ELBOW, FEMALE PIPE THREAD (2 DD-S)
FITTING, COMPRESSION (Straight, 3/16" x 1/8")
23 | 05-082200 OIL PRESSURE LINE (3/16") [Bulk item, order as needed

FITTING, COMPRESSION (Straight, 3/16" x 1/8")
SENDER, OIL PRESSURE GAUGE (0-100 PSI)
FUEL LINE (5/16") [Bulk item, order as needed

CAP SCREW, HEX HEAD (1/4-20 x 5/8", Grade 5)

NN

ENGINE ASSEMBLY, DEUTZ F3L 1011 (PLATE 1 OF 3)

PATE 08.27 |SIMON AERIALS INC. v | hoT 3531230




31 thru 34

24 thru 30 jl )
4\

—t

35 thru 46
47 thru 53
11 thru 17 65
TITLE ENGINE ASSEMBLY, DEUTZ F3L 1011 (PLATE 1 OF 3)

SIMON AERIALS INC.  cvuwe | no 3531230 |72 08.27




PARTS LIST

41
42

43

47

51

52
53

TITLE

L

07-06501

06-202100

06-045600
6

02-011500

02-043700
07-005149
07-066005

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
35 | 01-206900 | 12.13 PUMP, HYDRAULIC 1
36 | 07-003126 CAP SCREW, HEX HEAD (5/8"-11 x 1-1/4", Grade 5) 4
37 | 07-065021 WASHER, HELICAL LOCK (5/8") 4

WASHER, HELICAL LOCK (1/2")
FITTING, FLANGED (L1-16-16S-30) 1
90° ELBOW, STRAIGHT THREAD (12-16 C50X-S) 2

PLATE, PUMP ADAPTER [1/2'

(13 mm) thick]

SAE #5 (8 hole, 12-3/8" pilot) flywheel housing to
SAE "C" (2 hole, 5" pilot) pump mount 1

"COUPLING ASSEMBLY, PUMP

CAP SCREW, HEX HEAD (M8 x 25 mm, Grade 8.8)

WASHER, LOCK (8 mm)

oMo -

ENGINE ASSEMBLY, DEUTZ F3L 1011 (PLATE 2 OF 3)

PLATE
NO.

08.27

SIMON AERIALS INC. . u. oo

rolT 3531230




31 thru 34
| \ 5
e
24 thru 30 \
4 |

]
[
L
r
/\

47 thru 53

11

11 thru 17 65

TITLE ENGINE ASSEMBLY, DEUTZ F3L 1011 (PLATE 2 OF 3)

SIMON AERIALS INC.  cvcwn o 3531230 |RWa™ 08.27




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
54 | 03-088300 WIRE, ELECTRICAL (Blue, #14 AWG) (Bulk item)
[25 Ft (7.6 M) required this application] A.R.
55 | 03-088400 WIRE, ELECTRICAL (Black, #14 AWG) (Bulk item)

e
57 03-457200 WIRE, ELECTRICAL (Blue, #10 AWG stranded)
(Bulk item) [6 Ft (1.8 M) required this application] AR.
58 | 03-466300 WIRE, ELECTRICAL (Red, #10 AWG stranded)

[5 Ft (1.5 M) required this application] A.R.

The following components, used in mounting the engine to

61 | 2324780 PLATE, ENGINE MOUNTING 1
62 | 2324790 SPACER, ENGINE MOUNTING 4
4

63 | 07-004102 CAP SCREW, HEX HEAD (1/2"-13 x 4-1/2", Grade 8)

24" (61 cm) required this application] 1A.R.
67 | 09-015000 CLAMP, HOSE (Suction line) (2-1/2") 4

68 05-081900 HOSE, FUEL LINE (5/16") [Bulk item, order as needed.

70 | 09-004600 CLAMP, WORM (1/4" to 5/8") (for fuel line) 4
71 | 2325920 PIPE, EXHAUST 1
72 | 10-114400 CAP, RAIN (1-7/8") 1

TITLE ENGINE ASSEMBLY, DEUTZ F3L 1011 (PLATE 3 OF 3)

PATE 08.27 [SIMON AERIALS INC. v o 3531230




31 thru 34

\ 5
iH 1
24 thru 30 \

4

N\
{d
oy

35thru46//// e

47 thru 53
\ \ A l# A08.27001E
64
11 thru 17 5
TITLE ENGINE ASSEMBLY, DEUTZ F3L 1011 (PLATE 3 OF 3)

SIMON AERIALS INC.  cvown o | o 3531230 |ha'™ 08.27




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
PLATFORM CONSOLE ASSEMBLY
353 6740 for Model AT 45
354 2450 for Model AT 60

233 8700 for later AT 45's and all AT 60's (Dim. "X" = 2-1/4" [57 mm])
2 PLACARD, PLATFORM CONTROL VALVE 1
10-2 0 Use with Console dment 231 90 e above).

Use with Console Weldment 233 8700 (see above)

10-243900
3 | 3537440 |29.08 | VALVE, DRIVE CONTROL 1
07-003004 | CAP SCREW, HEX HEAD (1/4"-20 x 7/8", Grade 5

353 6840 for Model AT 45
354 2440 for Model AT 60
07-111500 CAP SCREW, BUTTON HEAD (5/16"-24 x 1"

07-062016 WASHER, FLAT (3/8")
07-050016 NUT, LOCK (3/8"-16, Grade 5)
01-034400 VALVE, 2 WAY (includes coil)

07-062014 WASHER, FLAT (1/4")
07-050014 NUT, LOCK (1/4"-20, Grade 5)
03-501800 ALARM, TILT (Dual tone)

07-065018 WASHER, HELICAL LOCK (1/2")
07-029365 SCREW, TEK (#12-14 x 1", bonded, sealing head)

T

TITLE PLATFORM CONSOLE ASSEMBLY, AT SERIES (FULL HYD.) (PLATE 1 OF 2)
PART

::IBATE 09-23 SIMON AERIALS INC- REV.18MAY, 1985 | NO.




3, 4,
56
20
17, 18,
19 \d/ ololo|o
@
/ ©u« ©
14, 15 \l 4
11

@
16, , \ :@«m : N
, 12,13 \

1

. IIXII
l
(3] [)
25, — l 1\
26 °.0 22, 23,
\ Quiwg ‘E % E 24
= ¢ e
§ b /3
5 2528 s
- o o T T °
1= e
: e @/ 21, 23
= J 24
o S)

Art # A09.23001E

8

TITLE PL ATFORM CONSOLE ASSEMBLY, AT SERIES (FULL HYD.) (PLATE 1 OF 2)

SIMON AERIALS INC.  wvoum s |haT PLATE 09.23




PARTS LIST

32

33

03-702000

03-454900

03-402700
03-402800
10-151000

03-454900
03-437300
03-036400

¢

07-011334
07-050007

03-055500
03-439000
03-064000

03-092300
03-099000
03-497900

BUTTON, EMERGENCY STOP
(Red, "pull to release" type)
BASE, CONTACT BLOCK

WITCH (Red) (Emergency Pump)
BUTTON, SWITCH (Blue) (Horn) (Choke/ Glow Plug)
CAP (Black vinyl, 3/4" dia. x 1/2" long) (optio

sitsesaens

BASE, CONTACT BLOCK
BLOCK, CONTACT (Normally closed)
BLOCK TERMINAL (2 conductor, #16-#24 ga. wire)

[9" (229 mm) long piece needed for this apphcéﬁon]
MACHINE SCREW, ROUND HEAD (#6-32 x 3/4")
NUT, STOP (#6-32, Grade 5)

NUT, CONDUIT LOCK (1/2")
TIE, CABLE [3-5/8" (92 mm) long]
TIE, CABLE [6-3/4" (171 mm) long]

COUPLING, FEMALE (insulated, #14-#16 AWG)
TERMINAL, BUTT (Blue, #14-#16 AWG)
PLUG, PLASTIC (1/2" dia., "Panel seal",

SEE
ITEM PART NO |SECTION DESCRIPTION QTY.
26 353 6830 BOX ASSEMBLY, PLATFORM ELECTRICAL 1
27 219 9360 BOX, ELECTRICAL (Drilled. Includes cover and screws) 1
28 10-221300 DECAL, PLATFORM ELECLBICAL BOX 1

TITLE PLATFORM CONSOLE ASSEMBLY, AT SERIES (FULL HYD.) (PLATE 2 OF 2)

PLATE
NO.

09.23

SIMON AERIALS INC.

PART

REV.18 MAY, 1995 NO.




-

/ /26
/

r

CHOKE/GLOWPLUG |

—————— ENGINE
nafj—

EMERGENCY

=
o

S H
o> Low

PUMP

®

EMERGENCY i

STOP

é OVERHEAT

COR
LowolL

") eressure

y )
/ N
_— 40, 41,
5 o @/ 42 —
IGNITION | - 35, 36,\
% 38, 39
N @

— 35, 36,—
37, 39

35, 36,
- 38, 39 —

32,
33,
34

29, 30, 31

27

i

Y ORIDHEMY
Bk

®

WAGH

Sl yonaone

a07e

51, 52

| (=) (=] [
1= = T~
IiEmEl 45
==
A= =11 \44
e =~
P &= =[] T~
= = 43
| (=] [
D| () [wm] |
| e | 1
| =) (== [
NSO
IIEREl
D (e (]|
D& =]
/= =/
D=1 (=]
1= =]
] | [(ma] [wm]|C]
D () [ (]
& =
& =]
Dl ][ /46
/
S| 47,
T 48

fo

kS

_J

/ Art # A09.23002E

49, 50

TITLE PLATFORM CONSOLE ASSEMBLY, AT SERIES (FULL HYD.) (PLATE 2 OF 2)

SIMON AERIALS INC.

REV.18 MAY, 1995

PART
NO.

PLATE
NO.

09.23




PARTS LIST
SEE

ITEM PARTNO |SECTION DESCRIPTION QTY.

1 04-028200 CYLINDER, MASTER (Type 1) 1
Note: On a "Type 1" Cylinder, the port tube has a bend
at the end, and enters the cylinder side wall directl

Note: On a "Type 2" Cylinder, the port tube has no bend
at the end, and enters a cylindrical boss welded to the
cylinder side wall. The six-digit cylinder serial number

at the end, and enters a round top boss welded to the
cylinder side wall. The serial number will be found on a
meplate atta ing valv

2 CARTRIDGE, HOLDING VALVE
04-028202 (for "Type 1" Cylinder) : 2

4 | 04-032603 PISTON (for "Type 3" Cylinder) 1
5 | 04-032604 HEAD (for "Type 3" Cylinder) 1
6 | 04-032605 ROD (for "Type 3" Cylinder) 1

04-030401 (for "Type 2" Cylinder) A
04-032601 (for "Type 3" Cylinder) 1

9 | 06-044400 ELBOW, STRAIGHT THREAD (4-6 C50X-S) 2
10 | 06-039300 CONNECTOR, STRAIGHT THREAD (4 F50X-S) 1
11 06-039500 ADAPTER (4-6 F50X-S) 1

TITLE MASTER CYLINDER

PTE 11,06 |SIMON AERIALS INC. covaser o | ho

T



TITLE

MASTER CYLINDER

SIMON AERIALS INC.

REV. 24 SEP., 1992

PART
NO.

"o TE 11.06




PARTS LIST
SEE

ITEM PART NO |SECTION DESCRIPTION QTY.

1 04-028300 CYLINDER, SLAVE (Type 1) 1
Note: On a "Type 1" Cylinder, the port tube has a bend
at the end, and enters the cylinder side wall directl

Note: On a "Type 2" Cylinder, the port tube has no bend
at the end, and enters a cylindrical boss welded to the
cylinder side wall. The six-digit cylinder serial number

at the endt and enters a round top boss welded to the
cylinder side wall. The cylinder can also be identified by
mb 1 SHH

"Type 3" will be supplied.

2 CARTRIDGE, HOLDING VALVE (Counterbalance Valve)

04-028302 Type 3a (Valve is stamped "CB-CG-LJN") 2
01-227200 Type 3b [Valve is stamped "CB-CB-LHN", and set at
3,000 PSI (207 Bar) (211 Kg/ cm?)] 2

(2) of "Type 3b" will be supplied unless otherwise
specified.
3 o SEAL KIT, COUNTERBALANCE VALVE

4 | 04-032602 NUT, LOCK (for "Type 3" Cylinder) 1
5| 04-032603 PISTON (for "Type 3" Cylinder) 1
6 | 04-032605 ROD (for "“Type 3" Cylinder) 1

TITLE SLAVE CYLINDER (PLATE 1 OF 2)

to.~ 11.07 |SIMON AERIALS INC.  wcvucorms [




PORT TUBE
(REF)

4
9 10 11, 16, 14, 13
12 17 15
8
TITLE SLAVE CYLINDER (PLATE 1 OF 2)

SIMON AERIALS INC.  ccvsocrm | g

"OTE 11,07




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
8 | 04-028201 SEAL KIT (for "Type 1" Cylinder) 1
04-030401 SEAL KIT (for "Type 2" Cylinder) 1
04-032701 SEAL KIT (for "Type 3" Cylinder) 1
. A5

S
S

L

2 RING, BACKUP | T
13 RING, PISTON WEAR 1
14| " O-RING I

The following items are not included as part of the Slave
Cylinder Assembly:

TITLE SLAVE CYLINDER (PLATE 2 OF 2)

PART

PLATE 11 07 SlMON AERIALS INC. _ REV.150CT, 1993 | NO.




PORT TUBE
(REF.)

9 10 11, 16, 14, 13
12 17 15
8

TITLE SLAVE CYLINDER (PLATE 2 OF 2)

SIMON AERIALS INC. v cocrim | o PLATE  11.07




PARTS LIST
SEE
ITEM PARTNO |SECTION DESCRIPTION QTY.
1 CYLINDER ASSEMBLY, LIFT 1
353 6780 for lower boom
353 6790 for upper boom

g
2 | 04-039700 CYLINDER, LIFT (3.00" bore) 1
(supercedes cylinders 232 9140 and 232 2730, below)
CYLINDER, LIFT (Modified)

3 | 04-037100 CYLINDER, LIFT (2.50" bore) | 1
4 VALVE, COUNTERBALANCE (Holding valve cart.)
04-028302 (for cylinder 04-037100) (stamped "CBCG-LHN",

5| 04-033103 | ~ PISTON
6 | 04-033104 GLAND, HEAD
7 | 04-033105 ROD, CYLINDER

232 9150 4.19" (106 mm) long, for cylinder 232 9140 1
10 | 07-023019 SET SCREW, SOCKET HEAD
1/4"-20 x 3/8", Grade 5) 1

12 | 08-051300 FITTING, GREASE (1/8" x 90°) 2
13 | 08-066300 CAP, GREASE FITTING
14 | 04-033101 SEAL KIT, CYLINDER 1

TITLE LIFT CYLINDER, AT 45

:;I(_)ATE 1120 SIMON AERIALS INC- REV. 06 MAY, 1995 zgRT




14

11,12,13

4,15
8
TITLE LIFT CYLINDER, AT 45
SIMON AERIALS INC.  ccvomrss | o "STE11.20




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION QTY.
1 04-033000 CYLINDER, TELESCOPE
2 | 04-028302 CARTRIDGE, COUNTERBALANCE VALVE
(stamped "CBCG-LHN") 2

04-0
= | 04.033004 T , _ . )
7 | 04-033001 SEAL KIT 1
8 | 2324620 GUIDE, CYLINDER (Half) 2

0 7-00308 ’ e
12 | 07-090131 CAP SCREW, FLAT HEAD (3/8"-16 x 3/4", Grade 8) 2
13 | 07-003046 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/4", Grade 5) 2
14 | 07-060016 2

WASHER, FLAT (3/8° SAE)

88

TITLE TELESCOPE (EXTEND) CYLINDER, AT-45

PATE 1121 |SIMON AERIALS INC. o |no 3536810




Art# A11.21001E

13
10
TITLE TELESCOPE (EXTEND) CYLINDER, AT-45
SIMON AERIALS INC. oo | o 3536810 [ho't 11.21




PARTS LIST

C
T
N
o
o
I3
)
B v
< D
o £
= e
P —
22
E®
2 8
N“N Q
olg ©
= ®
ElL o
T| & o
c -
T
R
Dw...mc
s o
© T
=
.mw
C
8o
o)
o o
T a
-
O®
z
w o
wH
SE
7]
(o]
2
(.
o«
<
a

ITEM

)

<
oz
A(
TS
o
: .,ON
[
255
mmnnvnu
Ozm
< v ©

"O"-RING

, BACKUP

RING
RING

PISTON WEAR

52

STEER CYLINDER, 10" (25.4 CM) STROKE

TITLE

PART
NO.

04-035200

SIMON AERIALS INC.

NEW 11 MAR., 1994

PLATE
NO.

11.22




e
©
©
|

6 2 4 3 13 12

\ L 3
\ Zn( (- ,

A
ailiai

i\

O

MAIN.S.
o
N~

> 5
14,15

TITLE STEER CYLINDER, 10" (25.4 CM) STROKE

SIMON AERIALS INC. v | o 04-035200 |ha'™™ 11.22




PARTS LIST

PLATE, END
GEAR
SHAFT, DRIVE

o

BALL
RING, RETAINING
PIN, DOWEL

SEE
ITEM| PARTNO |[SECTION DESCRIPTION QTY.
1 MOTOR, ELECTRIC PUMP 1
2 RELAY, SOLENOID 1
3 | 01-027205 COUPLING, PUMP 1

N A=

O-RING
RELIEF VALVE ASSEMBLY
NUT, ACORN

SPRING
GUIDE, SPRING
BALL

TITLE EMERGENCY PUMP
PLATE 15 12 |SIMON AERIALS INC.  cvun oo | hART 01-224900




oF
ok’

L 7T

Section "A-A"

I_(R_eli(_ef Valve I:\_s.se_rEb_ly

View in direction of Arrow

Section "B-B"
(Check Valve)

o (¢ Y [@T1

TITLE

EMERGENCY PUMP

SIMON AERIALS INC.

NEW 11 MAR,, 1994

01-224900 |55 12.12




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
01-206900 PUMP ASSEMBLY, HYDRAULIC (HPR 40)
Pump marked "*ROPV 312 XXXXXX** and "24 71 R11531" 1
01-019500 PUMP ASSEMBLY, HYDRAULIC (HPR 50)

2| USING, PUM
3 | 01-019519 VALVE, INLET
4 | 01-019518 SEAT, DISCHARGE VALVE

8 | 01-019512 O"-RING 8
9| 01-018704 * "O"-RING, CENTER HUB 1
10 | 01-018705 - RING, SEALING 1

sesan

14 | 01-019516 SPRING 1
15 | 01-019515 * "O"-RING 1
16 PLUG, DISCHARGE VALVE 1

20 | 01-019520 PIN, COOLING 8
21 PLUG, PISTON
22 SHAFT, PUMP (for HPR 40) 1

AC
26 | 01-019510 WASHER, THRUST 2
27 | 01-019508 RACE, BEARING 1

SHIM (0.25 mm) AR.

TITLE HYDRAULIC PUMP ASSEMBLY (PLATE 1 OF 2)
::I(')ATE 12_13 SIMON AERIALS INC_ REV. 17 MAR,, 1995 :IéRT 01'206900




TITLE HYDRAULIC PUMP ASSEMBLY (PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 17 MAR., 1995

Mo 01-206900

"R 12.13




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
5 01-018707 SEAL KIT (components indicated by asterisks, page 1 and 2) 1
31 01-018711 * PACKING, INLET HOUSING TO PUMP HOUSING 1
32 * PACKING, HIGH PRESSURE PASSAGE 1

iR Ll

36 | | HOUSING, PRESSURE COMPENSATOR I |

37 VALVE, PRESSURE COMPENSATOR CONTROL 1
38 oo "O"-RING

a2 * WASHER | | ! 1
43 PLUG, ADJUSTING 1

44 | ] SCREW ASSEMBLY, PUMP PRESSURE ADJUSTING 1

48 PLUG, DESTROKE 1

49 * "O"-RING 1
50 | * "O"-RING 1

TTLE  HYDRAULIC PUMP (UNITIZED CONTROL VALVE) (PLATE 2 OF 2)

:::—)ATE 1213 SIMON AERIALS INC. REV. 17 MAR,, 1995 ::QRT 01'206900




TITLE

HYDRAULIC PUMP (UNITIZED CONTROL VALVE) (PLATE 2 OF 2)

SIMON AERIALS INC.  cevown s g 01-206900 |ha'® 12.13




PARTS LIST
SEE
ITEM PARTNO |SECTION DESCRIPTION QTY.
1 HOUSING 1
2 SPOOL 1
3 RETAINER PLATE 1

R

6* "O"-RING I
7* RING, WEAR
8*

1
RING, WEAR

TITLE HYDRAULIC SWIVEL
PLATE 16.02 |SIMON AERIALS INC.  wcvown o o 04-008700




m12—

L
6 ﬁﬁ\
N 3
I
]
7 R
/ "
|
L 1
NI
9 ::t D}
K
K
a2 /2
g :;P/
"X
TN z
— I
: X
TR
:
10 i .
4 : <
\\\\\\\\\\ [—

Note: Items in service kit identified by asterisk (*)

TITLE

HYDRAULIC SWIVEL

SIMON AERIALS INC.

NEW 11 MAR., 1994

PART
NO.

04-008700

"OTE 16.02




PARTS LIST
SEE
ITEM| PARTNO |[SECTION DESCRIPTION Qry.
02-043400 AXLE ASSEMBLY, REAR (418R/81) 1
1 02-039664 HOUSING, AXLE DIFFERENTIAL 1

5 02-039729 BOLT (Differential side gear) 8
6 | 02-039712 GEAR SET, AXLE RING AND PINION 1
7 | 02-039732 SHOULDER BOLT, RING GEAR (M 10 x 25 mm) 12

11 02-039615 BOLT (Pinion flange) 10
12 02-039678 WASHER (Pinion flange) 24
02-039628 ARING, TAPERE ini

16 | 02-039674 “O”-RING (Pinion front) 1
17 | 02-039747 SHIM, PINION BEARING (Front) 2
02-039756 SHIM, PINION BEARING (Front) 2

—h

20 | 02-039620 NUT, PINION LOCK RETAINING

21 02-039725
02-03

26 02-039760 SLEEVE, INNER (Hydraulic motor disconnect) 1

TITLE REAR AXLE ASSEMBLY, AT-45 (PLATE 1 OF 4)

PATE 19.10  |SIMON AERIALS INC. v o 02-043400




TITLE REAR AXLE ASSEMBLY, AT-45 (PLATE 1 OF 4)

SIMON AERIALS INC.

NEW 11 MAR,, 1994

PART
NO.

02-043400

"TE19.10




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
27 02-039764 SPRING 1
28 02-039749 SPACER 1
29 | | BOLT 1

33 02-039740 LEVER (Hydraulic motor disconnect) 1
34 | 02-039734 NUT
35 | 02-039728 WASHER, HELICAL LOCK

23
elthestrali

3 02-039686 BOLT, OIL FILL 1

40 | 02-039668 WASHER 2
41 02-039623 BEARING, TAPERED ROLLER (Differential) 2

£

44 | 02-039606 | FLANGE, INTERMEDIATE (Left, when facing axle input) 1
45 02-039607 FLANGE, INTERMEDIATE (Right, when facing axle input) 1
46 | 02-039690 PIN, DOWEL | 6

€37

50 | 02-039601 HOUSING, AXLE TU§E (Left, when facing axle input) 1
51 02-039612 TUBE, AXLE (Right, when facing axle input) 1
52 | 02-039662 BOLT, BRAKE (M 8 x 14 mm)

56 | 02-039733 PIN. LOCATING 1

57 | 02-039736 PLUG, BREATHER
58 | 02-03972 “O”-RING 1

)

TITLE REAR AXLE ASSEMBLY, AT-45 (PLATE 2 OF 4)
PATE 19.10  |SIMON AERIALS INC. o o 02-043400




Serial No.
Plate (ref)

Art # C13.10202E

TITLE REAR AXLE ASSEMBLY, AT-45 (PLATE 2 OF 4)

SIMON AERIALS INC.

NEW 11 MAR., 1994

PART
NO.

02-043400

"=TE19.10




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
62 | 02-039713 SUPPORT ASSEMBLY, WHEEL HUB 2
63 SUPPORT, WHEEL HUB 1
64 | 02-039709 RING, OIL SEAL 1

9710

e
68 02-039752 HUB ASSEMBLY, REAR WHEEL 2
69 HUB, REAR WHEEL 1
70 02-039705 ggTUD WHEEL _ 8

i

74 | 02-03972 RING, STOP 2
75 | 02-039766 FLANGE, ANNULUS 2
BOLT (M 10 x 35 mm) 24

76 | 02-039704
[ < @

80 [ 02-039720 GEAR, SUN
81 02-039716 BUTTON, SHAFT STOP
82 | 02-039715

SHIM, SHAFT STOP

86 02-039717 PIN, PLANET GEAR 6
87 | 02-039611 RING, RETAINING (Snap ring) 6
88 | 02-039714 CARRIER, PLANETARY 2

TITLE REAR AXLE ASSEMBLY, AT-45 (PLATE 3 OF 4)

PLATE 19.10  |SIMON AERIALS INC. v [ 02-043400




Art # C13.10203E

TITLE REAR AXLE ASSEMBLY, AT-45 (PLATE 3 OF 4)

SIMON AERIALS INC.

NEW 11 MAR., 1994

PAT 02-043400




PARTS LIST
SEE
ITEM| PARTNO _ [SECTION DESCRIPTION Qry.
91 02-039655 LEVER, BRAKE FORK 2
92 02-039654 PIN, BRAKE PULL 2
93 | 02-039676 RING, RETAINING (S ' 2

97 | 02-039688 LEVER, FAIL SAFE BRAKE ACTUATING 2
98 [ 02-039652 BALL, FAIL SAFE BRAKE ACTUATOR 4
99 | 02-039691 PIN, ACTUATING (Fail safe brak 2

103| 02-039672 RING, RETAINING (Snap ring) 2
104| 02-039649 NUT, BRAKE ADJUSTMENT 2
 105] 02-039665 WASHER, SPHERICAL 2

109 02-039762 SPRING, SERVICE BRAKE 2
110{ 02-039658 PISTON, FAIL-SAFE BRAKE 2
111| 02-039657 | “O”-RING (Fail safe brake pi 2

115| 02-039687 PLUG (Service brake)
116 02-039670 GASKET, (Service brake plug)

NN

117| 07-096800 “U”-BOLT KIT (7/8"-24) 4
118| 06-210800 MALE CONNECTOR, STRAIGHT THREAD
(#4, M10-1.25mm, 7/1

TITLE REAR AXLE ASSEMBLY, AT-45 (PLATE 4 OF 4)

PATE 1010  |SIMON AERIALS INC. v o 02-043400




110 Art # C13.10104E

111

TITLE REAR AXLE ASSEMBLY, AT-45 (PLATE 4 OF 4)

SIMON AERIALS INC. v | o 02-043400 |Ra™19.10




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QTY.
1 04-037700 CYLINDER, REAR AXLE DRIVE MOTOR DISCONNECT 1
2 | 06-079700 PLUG, HEX SOCKET (2 HHP-S) 1
3 | 06-003400 90° ELBOW, MALE 37° TO NPT (4 CTX-S) 1

7 | 2310350 LEVER, MOTOR DISCONNECT
(replaces lever that comes with axle) 1
8 » ‘ NUT, HEX (comes with axle) 1

12 | 07-090019 SHOULDER BOLT, SOCKET HEAD
(5/16"-18, with 3/8" dia. x 1/2" shouider) 2
13 | 07-111900 BOLT, HEX HEAD (M 12-1.75 x 45 mm, Grade 8.8) 2

TITLE REAR AXLE DRIVE MOTOR DISCONNECT ASSEMBLY

PLATE 1911 |SIMON AERIALS INC. v o 3533110




Art # C13.10301E

TITLE REAR AXLE DRIVE MOTOR DISCONNECT ASSEMBLY

SIMON AERIALS INC.  wcvnwn o | o 3533110 R t19.11




¥

PR

Si

PART NO
02-023700

02-023703

ITEM

1

9]

3

Te)
o
=
%
'\
<
2
e

8

02-023706

02-023702

20

o
o
o
QI
o
nv_
—
o

23

TITLE
PLATE




14,15
21

16

22

19

f o
19
22 ,
16 - H
rt K 6
7,8 9
24
C
24 23 Art#A21,020038
TITLE ROTARY ACTUATOR
SIMON AERIALS INC. o owe | no 02-023700 [T2™ 21.02




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
MOTION CONTROL VALVE ASSEMBLY
(for models with 360° continuous rotation superstructure) 1

353 1840 _ Earlier versions using #12 drive hoses

2 | 01-013101 SEAL KIT, MOTION CONTROL VALVE 1
3 | 06-041100 ADAPTER, "O"-RING TO 37° (12-16 F50X-S) 2
4 | 06-051800 90° ELBOW, SWIVEL NUT (12 C6X-S) 2

8 90° ELBOW, "O"-RING TO 37
06-045600 12-16 C50X-S (Earlier versions)
06-045800 | C50X-S (Later versions)

100 to 3000 PSI [6.9 to 207 bar] [7 to 211 Kg/ cm?],
set at 600 PSI [41 bar] [42 Kg/ cm?)) 1
12 | 06-090600 REDUCER/ EXPANDER (8-6 F50 G5-S)

16 | 06-051500 90° ELBOW, SWIVEL NUT (6 C6X-S) 1
17 | 2199720 BRACKET, VALVE MOUNTING 1
18 | 07-003029 CAP SCREW, HEX HEAD (5/16"-18 x 2", Grade 5) 2

22 06-044600 90° ELBOW, "O"-RING TO 37° (6 C50X-S) 1
23 06-054500 RUN TEE, 37° FEMALE SWIVEL NUT (6 R6X-S)
Later versions i} 2

27 | 01-202200 MANIFOLD, CROSS PORT RELIEF 1
28 | 01-202201 CARTRIDGE, CROSS PORT RELIEF VALVE 2
29 | 06-207800 ADAPTER, SWIVEL NUT (8 F650X) 2

TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 1 OF 2)
PLATE 23,09 |SIMON AERIALS INC. v om o | ko




TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 12 DEC.,, 1995

PART
NO.

PATE 23.09




QTY.

PART
NO.

PARTS LIST

G}
= =
Q <
Y ©
2 )
o | iy
1] — o -
) 7)) \ =
Q ! o~
= o) S ¢ 3
& w D < T 3
¥ > o < £ -
c - w2 O ©
23 = S G 50
8| 8o 5 5 RS g2
= TO (S (] =
2252 e R S 3 e
e ®
S|T £ 1 o Qg @ = Ep:
w A Qi z = o ) 20
oD =w o o K - c--0
O Q. s © =z SN -
aZo OoOm©oO > = >
oY A ~.ST 2 O 25
o= ZES £ D 03
D T o) > 7 gx =
.,Qu;_l OFO a2 Dla WOO
E oy oL q 2 =0
o WU o > g O
KVC w W () < o, -
Wz Y z o 3z 5
OO0
MV = S o OGZ
>
S
1
SE
n
ol® & o Qo0 o) SO S
2l - O QN W ) ® B ©
o QN <~ < — AW W
SRR SN 9 o gni
4 L TN 3 - O.A.UO.
ol = = ©O W © o) R )
oo .030 (@] OO0
BNDS X = ™

MOTION CONTROL VALVE ASSEMBLY (PLATE 2 OF 2)

TITLE

SIMON AERIALS INC.

REV. 12 DEC,, 1995

PLATE
NO.

23.09




TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 2 OF 2)

SIMON AERIALS INC.

REV. 12 DEC., 1995

PART
NO.

PME 23,09




PARTS LIST

TITLE

06-095000
06-090600
06-048500

06-048500

2096568
07-040016

01-061900

06-044700

06-012000
01-031800

’*z 5 ‘
06-095100
06-095000

)34200

D -BING ) ,
oas : i

PLUG, HOLLOW HEX (6 HP50N)

REDUCER/ EXPANDER (8-6 F50 G5-S)

RUN TEE, MALE "O"-RING (6 R50X-S
s @ \J

4

5 i 5 pepsdiiil ; o
RUN TEE, MALE "O"-RING (6 R50X-S)

ROD, THREADED (3/8"-16 x 6-1/4")

RN e

'NUT, HEX (3/8"-16, Grade 5)

VALVE,IRECTIONAL‘ (Diverter valve)

(Solenoid operated, 4 way, 2 position)
90° ELBOW, STRAIGHT THREAD (6-8 C50X-S)
ONNECTOR

f \/
RUN TEE, MALE 37° TO NPT (6 RTX-S)
VALVE, DIRECTIONAL (Low speed valve)
(Solenoid operated, 4 way, 3 position, open center)

‘ ()
PLUG, HOLLOW HEX (8 HP50N)
PLUG, HOLLOW HEX (6 HP50N)

MANIFOLD ASSEMBLY, DRIVE/ STEER, AT-45 (PLATE 1 OF 2)

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 2025214 MANIFOLD, CONTROL VALVE 1
2 06-040800 ADAPTER, "O"-RING TO 37° (12 F50X-S) 1
3 01-034100 VALVE, CARTRIDGE CHECK (3,000 PSI) 1
% g i T P i S

ra = 2310

SIMON AERIALS INC.

NEW 10 MAR., 1994 zg{:rr 3535580




TITLE MANIFOLD ASSEMBLY, DRIVE/ STEER, AT-45 (PLATE 1 OF 2)

SIMON AERIALS INC.

NEW 10 MAR., 1994

PART
NO.

3535580

PoTE 23,10




Qry.

— Qi

b

h speed valve)

9

H

(

DESCRIPTION
DIRECTIONAL

PARTS LIST

H

VALVE

L
% &
o 2 s
53 s S
& —~—~ o
Rl k5 w o
o % ) < T
T 4 Q. )] <
Q@ 2 © =
S5 3 #®
C.I — s
£ o |nv|vaT
m..m o ol
9 o~ >0 Z
=2 o =29
[ e) © = bCE
0o = > © T ©
o w© - 2 Q —<
(oo VY O i O =
- O ee NAE
> 0 p..n_lu. I.\EF
T 0w - r
< 2 . D C - F
- & =T Z E o
o 0 , QM oy o <
w.nvu Z = WR
- B w o Ok
c X < T
35 Fou wa
o)
N = o « 1 m
=< 2O << <
m Z k- > >

SEE
SECTION
A1

11

031700 |23

PART NO

01

005300
031700 |23

3508220

01

10

01-018900
044600
086600

06
06

30

ITEM

3535580

PART
NO.

NEW 10 MAR., 1994

SIMON AERIALS INC.

MANIFOLD ASSEMBLY, DRIVE/ STEER, AT-45 (PLATE 2 OF 2)

23.10

TITLE
PLATE
NO.




TITLE MANIFOLD ASSEMBLY, DRIVE/ STEER, AT-45 (PLATE 2 OF 2)

SIMON AERIALS INC.

NEW 10 MAR,, 1994

PART
NO.

3535580

ot 23.10




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
1 BODY, VALVE 1
2 01-031707 SPOOL, VALVE 1
3 01-031704 SEAT, SPRING (Hat washer) 2

2

01-031721 | PLUNGER

7 2
8 | 01-031722 GUIDE, ACTUATOR PIN 2
9 | 01-031706 PIN, ACTUATOR 2

J.
5

4

13 | 01-031715 | | SPRING 2
14 | 01-031716 SLEEVE, FLUX (Outer) 5
15 | 01-031701 COIL (12 Volt DC) 5

)

18 | 01-031724 SCREW, FILLISTER HEAD (#10-24

x 3-7/8")
19 NAMEPLATE 1
20 | 01-031712 | SEALKIT N | 9

23 | 01-031709 O-RING | | 2

24 | 01-031702 RING, QUAD (3/4" 0.D.) 1

25 01-031711 O-RING

TIMLE 4 WAY, 3 POSITION SOLENOID VALVE, CLOSED CENTER SPOOL

PATE 5311 [SIMON AERIALS INC. v | g+ 01-031700




——————————

* 16
14 13 12 24 3

LD

TITLE  4-WAY, 3 POSITION SOLENOID VALVE, CLOSED CENTER SPOOL

SIMON AERIALS INC.  wwiwe o | o 01-031700 [T 23.11




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 BODY, VALVE 1
2 | 01-031801 SPOOL, VALVE 1
3 01-031704 | SEAT, SPRING (Hat washer) 2

7 | 01-031721 PLUNGER 2
8 | 01-031722 GUIDE, ACTUATOR PIN 2
9 | 01-031706 PIN, ACTUATOR 2
g ;; ’g i

13 | 01-031715 SPRING 2
14 | 01-031716 SLEEVE, FLUX (Outer) 2
15 | 01-031701 COIL (12 Volt DC) 2

35

18 | 01-031724 | | SCREW, FILLISTER HEAD (#10-24 x 3-7/8") 8
19 NAMEPLATE 1
20 | 01-031712 SEAL KIT 1

i

; ()
23 | 01-03170

24 | 01-031702 RING, QUAD (3/4" O.D.) 1
25 | 01-031711 | ORING o 1 2

TTLZ WAY, 3 POSITION SOLENOID VALVE, OPEN CENTER (MOTORING) SPOOL
Fo e 2312 |SIMON AERIALSINC. v |no ' 01-031800




14 13 12

25,

16 17 18

0

AYAYA

Ly

1

| ]

X )

TTL2_WAY, 3 POSITION SOLENOID VALVE, OPEN CENTER (MOTORING) SPOOL

SIMON AERIALS INC.

NEW 11 MAR.,, 1994

PART
NO.

01-031800

PLTE 93 12




o

PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
1 BODY, VALVE 1
2 SPOOL, VALVE 1
3 | 01-031714 SPRING 1

2

01-031722 | "GUIDE, ACTUATOR PIN ' ' B

01-031706 PIN, ACTUATOR 1
01-031705 KNOB 1

1 3mw % 2 «MO1 :03«1 71“6 i i i SRR MNSMLEE'VWE, FLU(MX-,,»(.duL,J,teNF),M R i i BRas 1
14 | 01-031701 COIL (12 Volt DC) 1
01-031802 'COIL (24 Volt DC) 1

s |  BLATE END :
19 SCREW, FILLISTER HEAD (#10-24 x 5/8")

20 | NAMEPLATE 1

23 01-031710 O-RING (only two required this application) 4
24 | 01-031709 O-RING (only one required this application) 2
25 | 01-031702 RING, QUAD (3/4" O.D.) 1

]

TITLE 4-WAY, 2 POSITION SOLENOID VALVE

"o TE 2313 |SIMON AERIALS INC. v | g 01-061900




Art # D13.05001E

LU

TITLE 4-WAY, 2 POSITION SOLENOID VALVE

SIMON AERIALS INC.  cviwn s [ o 01-061900 |Ra™ 23.13




PARTS LIST
SEE

ITEM| PARTNO [SECTION DESCRIPTION QTy.
1 2321080 TANK WELDMENT, HYDRAULIC
[Capacity 40 gallons (151 liters)] 1
CAP, HYDRAULIC TANK FILLER

2 10-001800

%

EEN

07-003085 E%CAP SCREW, HEX HEAD (1/2"-13x 1", Grade 5
01-087700 WASHER, FLAT (with "O"-ring seal)
10-033800 GAUGE, SIGHT [14" (35.6 cm) lon

36

90° ELBOW, STRAIGHT THREAD (6 C50X-S)
REDUCER/ EXPANDER, LONG (1/4 FF-S)
VALVE, BALL (Shutoff valve) (1/4" NPT

o

MR i o i B ‘
11-062000 BUSHING, REDUCER (1" NPT to 3/4" NPT)
11-020018 NIPPLE, PIPE (3/4" NPT x 1-3/8" long)
01-020600 } VALVE, BALL (Shutoff valve) (3/4" NPT

11-071500 NlPE’tE, PIPE (1-12" NPT x i-3/4 long, close)
01-063000 VALVE, BALL (Shutoff valve) (1-1/2" NPT)
11-050023 | | ELBOW, STREET (1-1/2" NPT)

'DRAIN CO

T":'-E HYDRAULIC TANK ASSEMBLY, AT;45
PATE 54.03 |SIMON AERIALS INC. wevowmn | o 3536280




Art # A24.03001E

23
TITLE HYDRAULIC TANK ASSEMBLY, AT-45
SIMON AERIALS INC.  wcvown o | o 3536280 |[Ta™ 24.03




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1| 2318040 TANK WELDMENT, FUEL [35 Gal. (132 L) capacity] 1
2 | 10-001900 CAP, FUEL (Vented) 1
3 | 10-033800 GAUGE, SIGHT (14) 1

1/4" male NPT thread)
HOLLOW HEX PLUG, PIPE THREAD (4 HHP-S)
(for return port WIth Gas o'r»DuaI Fuel engine)

.ﬁz’

(for return port, with Dlesel englne)
FITTING, HOSE (Brass, barbed, 1/8" I.D. hose, 1/8" male
Nmt[ad for return port, with Diesel engine)

be removed and replaced with rod, below.)
2010906 ARM, LIMIT SWITCH (Stainless steel rod)
03- O857OOJ o CABLE, ELECTRICAL (SJO, 4 conductor, #16 AWG)
}

07-062011 WASHER FLAT (#10)
07-050011 NUT, STOP (#10-24, Grade 2)

TITLE FUEL TANK ASSEMBLY, AT-45
PATE 25.01 |SIMON AERIALS INC. cvowen|no 3536290




Art # A25.01001E

TITLE FUEL TANK ASSEMBLY, AT-45
SIMON AERIALS INC. oo 3536290 |Wa™ 25.01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1 HOUSING, MOTOR (2 hole mounting) 1
2 | 01-205407 BEARING, THRUST 1
3| 01-210201 | | SEALKIT, MOTOR 1

6| SPACER ASSEMBLY, SEAL T
7 SHIM 1
8 SEAL, HOUSING (high pressure) 1

J Oy
12 | 01-210204 KEY, SQUARE (1/4")
13 | 01-210205 PLUG, COOLING

14 | 01-210203 | LINK, DRIVE | | _— 1

18 | ROTOR SET (Roller stator) R 1
19 COVER, END 1
20 CAP SCREW, HEX HEAD 4

TITLE SWING MOTOR

PATE 96,07 |SIMON AERIALS INC. wvwoo | o 01-210200




Ant # A26.07001S

Art # A26.07002S

TITLE SWING MOTOR
SIMON AERIALS INC. oo |no 01-210200 |72 26.07




PARTS LIST

QTY.

)

n
<Q
©
-
™
=
©
<
-
o
)
©
o
o
g
2o 3
e > .mun
clo :
o|s 3 L
0= 3 T .
ol 5 >
> O g0 w u
el = <= i
BO W.L ~
== < =0
w - uw w
DO wT oc -
IxZ Tz O Z
n s
! S =k
OoOuwoO =D <O I
mwnb I oC T {ONON]
=
&
uh
SE
7
S5
2|8 3
N~ <
£|N &
]
Lo o
2«
E

, THRUST
SHAFT

BEARING, THRUST

WASHER

SEAL

BEARING, ROLLER

LINK

DRIVE

bl

, BALANCE

PLATE

BOOT, MANIFOLD

RING
SEAL

COMMUTATOR

"O"-RING
RING
PIN

BACKUP

WHEEL MOTOR ASSEMBLY (FRONT)

SIMON AERIALS INC.

TITLE

PART
NO.

01-227800

NEW 17 MAR., 1994

PLATE
NO.

26.08




THE ILLUSTRATION FOR
THIS MOTOR IS NOT
AVAILABLE AT THIS TIME.

TITLE

WHEEL MOTOR ASSEMBLY (FRONT)

SIMON AERIALS INC.  wvvwn | no 01-227800

PLATE
NO.

26.08




PARTS LIST

SEE

ITEM| PARTNO [SECTION DESCRIPTION Qry.
01-217000 MOTOR ASSEMBLY (Motor identification tag reads
"RE 14080500")

4 | 01-205401 | sEALKIT | 1
5 SEAL, CARRIER 1
6 WASHER, THRUST 1

v ) _’
it i o

10 SEAL, SHAFT 1

11 SEAL, BACKUP 1
12 | SHIM, BACKUP | | 1

) ‘. i s = & i & 2 %
16 SEAL, BODY 1
17 SHAFT 1
18 BEARING, ROLLER 1

418 OlLD
22 1-205412 BOOT, MANIFOLD 1
23 ROTOR SET ASSEMBLY 1
24 | 01-205413 PLATE, BALANCE (includes ball checks) 1

28 | 01-205420 BOLT SET (includes 7 bolts) 1

TITLE WHEEL MOTOR ASSEMBLY (REAR)

zlc-)ATE 26-09 SIMON AERIALS INC- NEW 11 MAR., 1994 :gRT 01 '21 7000




TITLE WHEEL MOTOR ASSEMBLY (REAR)

SIMON AERIALS INC.

NEW 11 MAR., 1994

PART
NO.

01-217000

"o TE26.09




PARTS LIST

ITEM PART NO

SEE
SECTION

DESCRIPTION

QTy.

1 08-069000

2 08-069003

08-068703
08-068704
08-068709

rost o

08-068717
08-068718
08-068715

08-068714
02-023502
08-068720

01-210200
07-003087
2 )

TITLE

26.07

SWING REDUCER ASSEMBLY

HOUSING, SWING REDUCER

SEAL
RING, SNAP (Input bearing)
RETAINER, OUTPUT BEARING

SHIM (.015" [.381 mm] thick)
SHIM (.030" [.762 mm] thick)
CAP SCREW, FERRY (1/2"-13 x 1-1/4")

CAP SCREW, SOCKET HEAD (3/8"-16 x 1-1/4")
GASKET, HYDRAULIC MOTOR (1/32" [.794 mm] thick)
PIN, DOWEL

MOTOR, HYDRAULIC (10 c.i. [164 c.c.])
CAP SCREW, HEX HEAD (1/2"-13 x 1-1/2", Grade 5)

SWING REDUCER ASSEMBLY

FEMTE 28 .06

SIMON AERIALS INC. s [no 08-069000




141 ]
l

N \"
N ',w/{'
JH

N
N
af
ZANNY.
F%%%
\!’««sﬂ'
N

i

\ g_\?\ bz

Q

w

y

|

W,

il
I

)

i

0
N

!
!

ﬂ‘\

- Mm\\\\\\
iy
0

@
f 4 R .\\\3‘!:
l;
]
y 13
RN

"ER\y;‘

=
e

; ) ™ *
12 iy 13 14 e
1 14 13

A2
Yz 22

1Ll

Z
NN
X

==

N

Section "A-A"

TITLE SWING REDUCER ASSEMBLY

SIMON AERIALS INC. oo | o 08-069000 |5o™®28.06




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
1 01-230800 VALVE, FLOW CONTROL (1 tooth) 1
2 | 2315530 BODY, FLOW CONTROL VALVE 1
3 | 2315540 SPOOL, FLOW CONTROL VALVE 1

8 | 01-000905 RING, BACKUP (10 mm) 1

13 | 07-008354 CAP SCREW, HEX SOCKET HEAD
(#10-24 x 1-1/4", Grade 8)
14 | 232 3270 ARM, ROCKER 1

18 | 232 3260 BRACKET, VALVE (left) (double switch side) 1
19 212 1800 BUSHING, FLANGED
20 | 2121740 SHAFT, CAM 1

25 232 9450 SPACER 1

30 | 07-013383 MACHINE SCREW, ROUND HEAD (#4-40 x 3/4", Grade 2) 2
31 | 07-013386 MACHINE SCREW, ROUND HEAD (#4-40 x 1-1/8", Grade 2)| 2
32 | 07-065003 WASHER, HELICAL LOCK (#4) 4

Assembly:

34 | 3530010 29.09 HANDLE ASSEMBLY, DRIVE CONTROL 1

TITLE DRIVE/ STEER CONTROL VALVE ASSEMBLY
PLATE 59.08 | SIMON AERIALS INC. oo |ho 353 6690




Ant # A29.08001E

30, 32, 33

TITLE DRIVE/ STEER CONTROL VALVE ASSEMBLY

SIMON AERIALS INC. e | g 3536690 |[fa™® 29.08




ITEM

PART NO

PARTS LIST
SEE

SECTION DESCRIPTION

QTY.

(628

6
7
8

03-492700

03-092000
03-092200

07-040016
2323140
07-029365

COUPLING, MALE (Red, insulated, for #18

HANDLE ASSEMBLY, DRIVE CONTROL (with boot)
(Must be modified for this application. Discard shaft that
comes with handle, and replace with ltem 3.)

i

N Bt B R

-#22 AWG) 2

COUPLING, MALE (Blue, insulated, for #14-#16 AWG) 1

NUT, HEX (3/8"-16, Grade 5)
RING, BOOT RETAINING

SCREW, TEK (#12-14 x 1", self tap, bonded sealing head)

-t

TITLE DRIVE CONTROL HANDLE ASSEMBLY
PATE 29.09 | SIMON AERIALS INC.  cvon | o 3530010




Art # E01.14001E

TITLE DRIVE CONTROL HANDLE ASSEMBLY

SIMON AERIALS INC.

NEW 01 MAR., 1994

PART
NO.

3530010 |RaTF 29.09




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1 Call Simon DECAL KIT, AT-45 (includes items 2 through 19) 1
2 10-130600 DECAL, "DANGER" (Hazard listing, at Ground controls) 1
3 10-150500 DECAL, "DANGER" (Electrocution) 2
2

(Black type on white)
10-216400 DECAL, GROUND CONTROLS
10-007200 DECAL, "DISENGAGE LOCK PIN . . ."

10-139800 DECAL, "OPERATOR'S MANUAL ENCLOSED"
10-117900 PLACARD, "GASOLINE ONLY" (Black type on white)
(for versions without optional Diesel engine)

00
DECAL, "CONSTRUCTOR" NAME

10-13260
10-223200 DECAL, MODEL "AT-45"
10-131900 DECAL, SIMON "S" LOGO

TITLE DECALS, AT-45 CONSTRUCTOR (PLATE 1 OF 2)
PART

PLATE 9913 SIMON AERIALS INC- NEW 03 MAR., 1994 | NO.

NO.




& DANGER

>\ _[5Iman

OPERATOR'S MANUAL
ENCLOSED

0 E 'S MANU 11
AOM MACHINE. REPLACE MANUAL IF

3

\

A DANGER
(_ELECTROCUTION )
\CHINE (8

| opEl IC TANK VALVES BEFORE STARTING ENGINE

L PLATFORM CAPACITY

uuuuuu

DISENGAGE LOCKPIN BEFORE
USING THE TURNTABLE

s %

HYDRAULIC
17 FLUID ONLY
/ 18
6 28
o e et e B

Left (Control) side. See following page for Right side decals.

TITLE DECALS, AT-45 CONSTRUCTOR (PLATE 1 OF 2)

SIMON AERIALS INC.  cvcommn i | o No. .~ 99.13




PARTS LIST
SEE

ITEM| PARTNO _|SECTION DESCRIPTION Qry.
The following items are not part of the decal kit:

20 10-144300 DECAL, GROUND ELECTRICAL CONTROLS 11

4
[18-1/4" (464 mm) wide]
24 10-221400 PLACARD, PLATFORM CONTROL VALVES 1
25 10-221300 DECAL, PLATFORM ELECTRICAL BOX 1

28 | 10-108600 - | DECAL, "FOR PROPER OPERATION - SET FUEL . . ."
(for "Dual fuel" versions) Note: Decal is marked "2157710" 1
29 10-094700 | DECAL, "CAUTION, HOT WATER

.
31 10-126800 DECAL, STRIPE [(4) Orange stripes, 3-3/4" (95 mm) wide]
(Bulk item, order as needed) [34 Ft (10.4 M) used here] AR.

TITLE DECALS, AT-45 CONSTRUCTOR (PLATE 2 OF 2)

I,:I(-)ATE 9913 SIMON AERIALS INC- NEW 03 MAR., 1994 [I:(A)RT




DISENGAGE LOCKPIN

USING THE TURNTABLE

24

PLATFORM CAPACITY 9
500 LBs. (225kg)
Jsimon—
ol _————

GASOLINE
ONLY

DIESEL FUEL
ONLY

A DANGER

ELECTROCUTION

[rerm machinm 13 woT suaTeo] |
v

Ant # ADO.00428E

‘slrmnr.za‘ L

12
26

Right (Engine) side. See previous page for Left side decals

TITLE DECALS, AT-45 CONSTRUCTOR (PLATE 2 OF 2)
SIMON AERIALS INC.  cvomn s | na "OTE 99.13




	
	Return to Index
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

